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1. This parts catalog is the 1st edition of Yanmar rubber crawler carrier C120R.

2. Model name

Pub. No. :000Y00K 3310

Published : Aug., 1997

SECTION Column Model name Manufactured
{ (Vehicle) (A) C120R 1996/ 9 ~
Il (Engine) (A) K13D 1996/ 9 ~

3. Your understanding is asking that this parts catalog is not a technical data manual

setting forth as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in

repairing causes such as an early breakage, for instance.




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }?D f‘i)
(C)=4JH-DTZP (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) (B) (©) (D) (E) (F)
1 1 729595-51390  FUEL INJECTION PUMP 11 1 1 1 1
11 11 729595-51391  FUEL INJECTION PUMP 11 1 11 N 1
(A=E00185) (B=E00200) 1
3 é 2 26022-060162  SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162  SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040  CAMSHAFT 1T 1 1 1 1
5 2 122710-51050  BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060  RETAINER 11 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1 (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
1 - Main parts (Assembly parts)

----- Sub component included in " 1.

Sub component included in " 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
<« Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
N Oid N > New | for New Part.
No New Part is not interchangeable for Old Part but Old Part is interchangeable
(—
Q Old Yes > New for New Part.
R Old ‘:—L> New | New/ Old Parts are both interchangeable.
es
S Old <L, New | New/ Old Parts are both not interchangeable.
No
W Part newly added.
Y4 Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(4 Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) ” XXXXX " and " ZZZZZ " are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(3 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.
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@ | vov—tqE—50L— 19 | e TOR-91390000 | TOR-94800490
@ | vow—#i—<xrhrTa— | 87 | 981101-09519 | 977620-40870 | 977620-30871
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® | vre—LvFi ] — 977620-40500 | TOR-94800500
® | vov—75v% 12| TOR-91220001 | TOR-94800120
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GROUP NAME

. FRAME

. CARRIER ROLLER
. TRUCK ROLLER B
. TRUCK ROLLER A

IDLER

. SHOCK ABSORBER
. DRIVING REDUCTION MOTOR
. DRIVING LEVER

. DUMP LEVER

. ENGINE RELATED DEVICE

. MUFFLER

. CONTROL BOX

. CONTROL BOX

. ENGINE CONTROL

. ELECTRICAL WIRING

. ERECTRICAL WIRING

. BATTERY

. BACK LIGHT & HEAD LIGHT

. WINDOW WASHER

. RADIO

. CONTROL VALVE

. HYDRAULIC OIL PIPING (1/2)

. HYDRAULIC OIL PIPING(1/2)

. HYDRAULIC OIL PIPING (2/2)

. HYDRAULIC OIL PIPING(2/2)

. HYD.OIL PUMP DRIVING DEVICE
. HYDRAULIC OIL TANK

. FUEL OIL TANK

. COVER (1/3)

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.

GROUP NAME
BONNET & COVER
COVER (3/3)
HANDRAIL
HANDRAIL
BACK MIRROR
FLOOR MAT
OPERATOR SEAT
CABIN(1)
CABIN(2)
CABIN(3)
CABIN(4),FRONT SASH
CABIN(5),DOOR
HEATER
DEFROSTER
AIR CONDITIONER(1/2)(OPTIONAL)
AIR CONDITIONER(2/2)(OPTIONAL)
VESSEL
REAR LINK(OPTIONAL)
STRENGTHEN VESSEL(OPTIONAL)
VESSEL WITH REAR GATE(OPTION)
BACK BUZZER(OPTIONAL)
LABEL
TOOL
CONTROL VALVE ASSY.
BODY ASSY.,CONTROL VALVE
P.COVER ASSY.,CONTROL VALVE
T.COVER ASSY.(CONTROL VALVE)
REMOCON VALVE ASSY.
AUTO-TENSION VALVE ASSY.
RELIEF VALVE ASSY.

MODEL : C120R(B5480:K13D)
PC NO : 0CK30-G33100



Fig.No.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
75.
76.
77.

GROUP NAME
SWIVEL SELECTOR VALVE ASSY.
DUMP CYLINDER ASSY.

SHOE TENSION CYLINDER(R) & (L)
DRIVING MOTOR ASSY.

REDUCTION GEAR ASSY.
HYDRAULIC PUMP(1)
HYD.PUMP(2):PISTON PUMP(FRONT)
HYD.P(2):ROTARY G.& SLANT ROTR
HYD.PUMP(2):COVER COMP.(FRONT)
HYD.P(2):PUMP CONNECT.& HD.CON
HYD.PUMP(2):PISTON PUMP(REAR)
HYD.P(3):ROTARY G.& SLANT ROTR
HYD.PUMP(3):COVER COMP.(REAR)
HYD.P(3):PUMP CONNECT,& HDC,DA
HYD.PUMP(4):G.PUMP,TIMER V.&BS
SAFETY LABEL

HYDRAULIC OIL PIPING(2/2)

BACK MIRROR

CONTENTS

Fig.No. GROUP NAME

MODEL : C120R(B5480:K13D)
PC NO : 0CK30-G33100



0CK30-G33100 0CK30-G33100 1. FRAME

1 A)=C120R D)=
Fig.1. FRAME o or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
2 2  E0002400036 BUSHING 4
T—LIn 3 2  E1432210060 PIN SEAL 4
Fig. B FRAME 5 1__E0872107010  FRONT COVER 1
6 1 E0872107020 UNDER COVER(L) 1
7 1 E0872107030 UNDER COVER(R) 1
8 1 E0872107040 MOTOR COVER(L) 1
9 1 E0872107050 MOTOR COVER(R) 1
10 1 E0872107510 BUMPER 1
11 1 E0872106330 COVER,OIL PAN 1
12 1 E0872106340 COVER 2
13 1 E0872106350 STEP 1
14 1 E0872106360 STEP 1
15 1 E0872108100 STEP BRACKET 2
16 1 E0872108110 HANGER,STEP 2
17 1 E0872107070 STEP 1
18 1 E0003612004 WASHER 4
19 1 E1560001675 NIPPLE, GREASE PT1/8 2
20 1 E1100040820 BOLT M 8X 20 4
21 1 E1100041025 BOLT M10X 25 24
22 1 E1100041030 BOLT M10X30 10
23 1 E1100041430 BOLT 12
24 1 E1140020008 SPRING WASHER 8 4
25 1 E1140020010 SPRING WASHER 10 52
26 1 E1140020014 SPRING WASHER 14 12
27 1 E1141110008 WASHER 8 4
28 1 E1141110010 WASHER 10 48
29 1 E1141110014 WASHER 14 12
30 1 E1141550010 WASHER M10 4
31 1 E1100041020 BOLT M10X 20 14
32 1 E1100041630 BOLT M16X 30 32
33 1 E1100041635 BOLT M16X 35 32
34 1 E1100041640 BOLT M16X 40 32
35 1 E1100042040 BOLT M20X 40 2
36 1 E1140020016 SPRING WASHER M16 32
37 1 E1140020020 SPRING WASHER M20 2
38 1 E1141550016 WASHER M16 32
39 1 E0872605090 PLATE 2
40 1 E1100041035 BOLT M10X 35 4
41 1 E0872108120 SHIM T=1.0 2 1
42 1 E0872108130 SHIM T=1.6 2 1
43 1 E0872108140 SHIM T=2.3 2 1
44 1 E0872108150 SHIM T=4.5 2 1
45 1 E0872108160 SHIM T=1.0 2 1
46 1 E0872108170 SHIM T=1.6 2 1
47 1 E0872108180 SHIM T=2.3 2 1
48 1 E0872108190 SHIM T=4.5 2 1
Remarks Yes No Yes No
(1)SELECTIVE USE N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 2 CARRIER ROLLER

Fig.2. CARRIER ROLLER ecron or
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (C) (D) (E) (F)
1 1 E0872124000  CARRIER ROLLER ASSY. 8
I 11 1 E0872124500  CARRIER ROLLER ASSY. 8 N
) FrFO—-5— (A=E/#00597C)
Fig. CARRIER ROLLER 2 2 E0872123600  CARRIER ROLLER SHELL 8
3 2  E0872124100  SHAFT 8
| 31 2 E0872124700  SHAFT 8 N
(A=E/#00597C)
4 2 E0872123800  COLLAR 8
5 2 [E0872123900  PLATE 8
6 2 E0860124500  COVER,SEAL 8
7 2  E1431203562  SEAL 8
8 2 E1300006206  BEARING 16
9 2 E1221000062  SNAP RING 16
10 2 E1221000065  CIRCLIP 65 8
11 2  E1220000030  SNAP RING 8
12 2 E1420100600  O-RING 8
13 2 E1100041014  BOLT M10X 14 8
14 2 E1541400510  WASHER,COPPER 8
15 2  E1101041670  BOLT M16X 70 16
16 2 E1140020016  SPRING WASHER M16 16
|17 2 E1213001055  SPRING PIN 2 w
(A=E/#00597)
I 18 2 E12130-00650  PIN,SPRING 2 w
(A=E/#00597)
19 1 172650-38600 CRAWLER, RUBBER 2

15 — '8 1(1-1)inc.2~16

16:.? 17 y

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 3. TRUCK ROLLER B

Fig.3. TRUCK ROLLER B EQ;:mzoR EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
5550-5- (B) 2 2 EoBr21300  TRUCK ROLLER SHELL. o
Fig. 3 TRACK ROLLER (8) 3 2 E0872133200 BRACKET(B)ASSY 4
4 3 E0002400049 BUSH 8
5 3 E1432200050 PIN SEAL 8
6 2 E0872133330 NUT 16
7 2 E0872133400 SHAFT, TRUCK ROLLER 8
8 2 E0872133450 PIN,CENTER 4
9 2 E0870138530 STOPPER 4
10 2 E0872133470 PLATE 16
11 2 E0872132510 SPACER 8 1
12 2 E0872132520 SPACER 8 1
13 2 E0872132530 SPACER 8 1
14 2 E0872132540 SPACER 8 1
15 2 E1432500920 FLOATING SEAL 16
16 2 E1305000001 BEARING,ROLLER 16
17 2  E1121240812 LOCK SCREW 16
18 2 E1420310326 O-RING 16
19 2 E1101041235 BOLT M12X 35 8
20 2 E1560001000 NIPPLE,GREASE PT1/8 4
21 2 E1501810001 PLUG PT1/8 16
22 2  E1140020012 SPRING WASHER 12 8
23 2 E1141550012 WASHER 8
1 inc.2~24 24 2 E0003600061 SHIM 8
17
6
L.
Remarks Yes No Yes No
(1)SELECTIVE USE N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 4, TRUCK ROLLER A

Fig.4. TRUCK ROLLER A (o120 o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)

b3 om—5— (A) > 2 EoBr21I00  BRACKEMAMSSY s
Fig. 4 TRACK ROLLER (A) 3 3 E0002400048 BUSH 8
4 3 E1432200060 PIN SEAL 8
5 2 E0872133330 NUT 16
6 2 E0872133400 SHAFT, TRUCK ROLLER 8
7 2 E0872133750 PIN,CENTER 4
8 2 E0872133770 STOPPER 4
9 2 E0872133470 PLATE 16

10 2 E0872132510 SPACER 8 1

11 2 E0872132520 SPACER 8 1

12 2 E0872132530 SPACER 8 1

13 2 E0872132540 SPACER 8 1
14 2  E1432500920 FLOATING SEAL 16
15 2 E1305000001 BEARING,ROLLER 16
16 2 E1121240812 LOCK SCREW 16
17 2 E1420310326 O-RING 16
18 2 E1101041450 BOLT M14X 50,P1.5 8
19 2 E1560001000 NIPPLE,GREASE PT1/8 4
20 2 E1501810001 PLUG PT1/8 16
21 2 E1140020014 SPRING WASHER 14 8
22 2 E0872133150 TRUCK ROLLER SHELL 16
23 2 E1141550014 WASHER M14 8
linc.2~24 24 2 E0003600124 SHIM 8

Remarks Yes No Yes No
(1)SELECTIVE USE N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 5 |DLER

i A)=C120R D)=
Fig.5. IDLER o o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
FAFS— 1 1 E0872143500 IDLER ASSY 2
Fig IDLER 2 2 E0872143510 IDLER 2
. . 3 2 E0872143200 IDLER RING 8
4 2 E0872143530 COVER,SEAL 2
5 2 E0872143540 COVER,SEAL 2
6 2 E0872143550 SHAFT 2
7 2 E0872143560 PLATE 2
8 2 E0872143570 PLATE 2
9 2 E1141550018 WASHER M18 8
10 2 E1501810001 PLUG PT1/8 4
11 2 E1432501040 SEAL,FLOATING 4
12 2 E1305000002 BEARING,ROLLER 4
13 2 E1420100600 O-RING 4
14 2 E1100041885 BOLT M18 P2.5X 85 8
15 2 E1106042040 BOLT M20 P2.5X 40 40
16 2 E1106242040 BOLT M20 P1.5X 40 2
17 2 E1140020018 WASHER,SPRING 8
18 2 E1101041440 BOLT M14X 40 4
19 2 E1140020014 SPRING WASHER 14 4
20 2 E1212001325 PIN,PARALLEL 2
1inc.2 ~20
Remarks Yes No Yes No
(1)2 SETS(4PCS.AT ONE SIDE)ARE USED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 5. SHOCK ABSORBER

Fig.6. SHOCK ABSORBER EQ;:mzoR EE)):
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
. A 1 1 E0872153500 SHOCK ABSORBER ASY(R 1
. REATY Y 2 1 E0872154000 SHOCK ABSORBER ASY(L 1
Fig. & SHOCK ABSORBER 3 2 [E0872153600  SLIDE FORK ASSY 2
4 3 EO0872153100 FORK 2
5 3 EO0872151400 PIN 2
6 3 EO0872153630 BOSS 2
7 3 E1100041440 BOLT M14X40 2
8 3 E1140020014 SPRING WASHER 14 2
9 2 E1900072600 CYLINDER(R) 1
10 2 E1900072700 CYLINDER(L) 1
1,2 inc. 3~10
=R '
FOR RIGHT SIDE
9 REFER TO
-
-7
Remarks Yes No Yes No
(1)REFER TO FIG.62 N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 7 DRIVING REDUCTION MOTOR

Fig.7. DRIVING REDUCTION MOTOR roron or
(C)»= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (O) (E) (F)
= 1 1 E0872162100 SPROCKET 8
Fig EDEAK/%%%EDUCTION GEAR 2 1 172650-73460 DRIVING REDUCT.GEAR 2
’ 3 1 E1100042055 BOLT M20 40
4 1 E1106042055 BOLT M20 48
5 1 E1141540020 WASHER 20 40
\
REFER T0 FIG 63
2
REFER TO FIG 64
Remarks
(1)REFER TO FIG.64
(2)2 SETS(4PCS.AT ONE SIDE)ARE USED. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 8 DRIVING LEVER

Fig.8. DRIVING LEVER roron or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 E0872512510 SEAT MOUNT 1
T PN —
Fie. Y Ve 2 1 E0872512520  PLATE 1
3 1 E0872512530 VALVE MOUNT 1
4 1 E0872512540 PLATE 1
W¥ 00501C 5 1 E0872512550 COVER 1
~D0534C 6 1 E0872512560 COVER 1
7 1 E0872512570 COVER 1
8 1 E0872512630 PLATE 1
9 1 E0872512590 COVER(L) 1
10 1 E0872512600 COVER(R) 1
11 1 E0872512080 LOCK LEVER 1
12 1 E0872512120 LOCK PIN 1
13 1 E0872512610 DRIVING LEVER(R) 1
14 1 E0872512620 DRIVING LEVER(L) 1
15 1 E1650204100 GRIP(R) 1
16 1 E1650204200 GRIP(L) 1
17 1 E1650100415 CAP 1
I 1741 1 E1650107415 GRIP 1 N
(A=*1997.02)
18 1 E1901727600 REMOCON VALVE 1 1
19 1 E1901729200 SELECTOR VALVE 1 2
20 1 E0007000070 SPRING 1
21 1 E1224010004 CLIP 3
22 1 E1224010006 E-RING 1
23 1 E1100040820 BOLT M 8X 20 14
24 1 E1100041020 BOLT M10X 20 8
25 1 E1100041025 BOLT M10X 25 14
26 1 E1140020008 SPRING WASHER 8 14
27 1 E1140020010 SPRING WASHER 10 22
28 1 E1141110006 WASHER,PLAIN 6 3
29 1 E1141110008 WASHER 8 13
I 29-1 1 E1141190008 WASHER M 8 12 N
(A=M/#00535C)
| 30 1 E0003608252 WASHER 1 w
(A=M/#00535C)
AN 4 31 1 E1141110010 WASHER 10 2
‘ , 32 1 E1120530416  SCREW(+) M 4X 16 2
11 () 33 1 E1515600200 ADAPTER UNION 4
R e \ 34 1 E0007203034  HOSE,ADAPTER 4
;! AN/ .\ @ 35 1 E1801052047 HOSE,MEDIUM PRESS. 2
FEFER TO S s C 4 36 1 E1801052051 HOSE,MEDIUM PRESS. 2
s N 37 1 E1512375001  ELBOW (90) 1
43 38 1 E0872512640  BRACKET 1
39 1 E0335120960 NUT 1
40 1 E1700000026 SAFETY SWITCH 1
41 1 E1100040840 BOLT M 8X 40 1
I 4141 1 E0872512660 STOPPER 1 S
(A=M/#00535C)
42 1 E1130040008 NUT M 8 1
Remarks 43 1 E1515010040 ELBOW (90 ) 5
(1)REFER TO FIG.57 44 1 E1224010012 E-RING 1
(2)REFER TO FIG.60 N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.8. DRIVING LEVER
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Fig. DRIVING LEVER
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0CK30-G33100 8. DRIVING LEVER

(A)=C120R (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (D) (E) (F)

45 1 E0004300004 PIN 1

46 1 E1120990820 SCREW M 8X 20 12

47 1 E1140090008 SPRING WASHER M 8 12

48 1 E0872512650 SEAL 1

Remarks
(1)REFER TO FIG.57
(2)REFER TO FIG.60

Yes

N:Old *ie=s

Yes

New, Q:0ld €25 New, R:0ld =5

Yes' Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 9. DUMP LEVER

Fig.9. DUMP LEVER (o120 o
(C)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 1 E0870323100 DUMP LEVER ASSY 1

Y d e 2 2 E0870323110  BRACKET 1

Fig. DUMP LEVER 3 2 [E0870323120 DUMP LEVER 1

4 3  E1333002015 BUSH 2

1 ine.2~10 5 2 E0870322701  PIN 1
| 6 2 E0363214700  BELLOWS 1
7 2  E1650203800  GRIP 1

8 2 E1213000540  SPRING PIN 1

9 2  E1100240630  BOLT 2

10 2  E1130140006  NUT 2

11 1 E1630771217  CONTROL CABLE 1

12 1 E0005500007  YOKE 1

13 1 E0005540001  JOINT 1

7 14 1 E0004005117  PIN, LEVER 1
15 1 E0004006017  PIN 1

16 1 E1214000005 PIN5 1

17 1 E1214000006  SNAP PIN 1

18 1 E1100240825  BOLT M 8X 25 4

19 1 E1141110008  WASHER 8 4

20 1 E1140020008  SPRING WASHER 8 4

21 1 E1225000005  WASHER 5WAVE 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 10, ENGINE RELATED DEVICE

Fig.10. ENGINE RELATED DEVICE oo or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
776 NEWS NOT YOOK3310-3 1 1 E0872404010 PIPE 1
PUBLISHED : 2000/12 | 2 1 E0872404020 PIPE 2
) 10 Iy RU MEER 3 1 E0872402070 BRACE 2
Fig. ENGINE RELATED DEVICE 4 1 E0872402010 BRACKET,AIR-CLEANER 1
5 1 E0872402080 PLATE 2
We S0t 6 1 E0872402090 COLLAR 4
~00519¢ 7 1 E0872402006 HOSE 1 z
7 (A=M/#00519C)
8 1 E0872404770 AIR HOSE ASSY. 1 W
(A=M/#00520C)
9 2 E0872404780 PLATE 1
10 2 E1533700127 BAND 1
11 2  E1652200008 TIGHTENER TY-8 2
12 1 E0872404510 PARTITION PLATE 1
13 1 E0872404520 PARTITION PLATE(L) 1
14 1 E0872404530 PARTITION PLATE(R) 1
15 1 E0872402012 ELBOW 3
16 1 E0872404540 COVER 1
17 1 E0872404570 HEAT PROOF MATERIAL 1
(A=M/#00520C)
18 1 E0872404580 COVER 1
(A=M/#00520C)
19 1 E0003600122 WASHER 4
20 1 E0872404590 HEAT PROOF MATERIAL 1 W
(A=M/#00520C)
21 1 E1651014008 ABSORBER,SHOCK 4
22 1 E1140330010 TOOTHED WASHER 10 1
23 1 X177205440 AIR-CLEANER 1
| 24 1 E1911238318 PRE-CLEANER 1
| 24A 2  E1911234011 BODY 1 W
(A=M/#00501C)
| 24B 2  E1911230345 COVER 1
(A=M/#00501C)
| 24C 2 E1911235238  SLEEVE 1
(A=M/#00501C)
25 1 E0872404550 BAND,AIR CLEANER 1
26 1 E1533700127 BAND 5
27 1 E1533700146 HOSE CLIP 3
28 1 E1654520087 RUBBER,SASH 1
29 1 E1654520044 TRIM 2
30 1 E1654520025 TRIM 2 W
(A=M/#00520C)
31 1 E1654609050 WEATHER STRIP 1 W
R REF.NO. B, BEC <o & I (A=M/#00520C)
.. ~MARKED REF.NO.IS ADDED & CORRECTED. ! 32 1 E1652241400 TIE 3
33 1 E1100041020 BOLT M10X 20 8
34 1 E1100041025 BOLT M10X 25 12
35 1 E1100041435 BOLT M14X 35 4
36 1 E1100040816 BOLT M 8X 16 2
Remarks 37 1 E1100040814 BOLT M8X14 1 W
(1)INTERCHANGEABLE WITH REF.NO.7 (A=M/#00520C)
(HORSE E0872402006)OF OLDPART N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 10, ENGINE RELATED DEVICE

Fig.10. ENGINE RELATED DEVICE (p=c120R o
€)= F=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) B) (©) B) (E) (F)
7% NEWS WO S00GTTT 38 1 E1130040010  NUT M10 21
PUBLISHED : 2000/12 | 39 1 E1130040014  NUT M14 2
‘ 10 Iroy RY MEEER 40 1 E1130540016  NUT M16 2
Fig. ENGINE RELATED DEVICE 401 1 E1130540016  NUT M16 13 K
(A=M/#00520C)
T 41 1 E1140020008  SPRING WASHER 8 3
~00s1ee 42 1 E1140020010  SPRING WASHER 10 33
7 43 1 E1140020014  SPRING WASHER 14 4
44 1 E1140020016  SPRING WASHER M16 12
45 1 E1141110010  WASHER 10 23
46 1 E1141110010  WASHER 10 1 w
(A=M/#00520C)

47 1 E1531212270 HOSE, COOLING WATER

2
48 1 E1533120014 BAND 3
49 1 E0007300001 CLAMP 1
50 1 X164404480 RADIATOR ASSY 1
50A 2 X160905450A RADIATOR 1
50B 2 X1026000200 CAP 1
50C 2 X157102280A OIL COOLER ASSY 1
51 2 X900155196A HOSE 1
52 2 X900155197A HOSE 1
53 2 X976962101A CLAMP 1
54 2 X976960102A CLAMP 3
55 2 X1028007941 FAN SHROUD ASSY 1
56 2 X1028304221 GUARD UNIT 1
57 2 X1026600021 DRAIN COCK UNIT 1
58 1 X1029500100 RESERVE TANK 1
59 1 X120351341 ABSORBER,SHOCK 2
59-1 1 E1910114009 ABSORBER,SHOCK 2 N

(A=M/#00532C)

N

60 1 X120351850 ABSORBER,SHOCK
60-1 1 E1910114008 ABSORBER,SHOCK 2 N
(A=M/#00532C)

<.Hl REF.NO.GBM, EE> < ¥ I
<. ~MARKED REF.NO.IS ADDED & CORRECTED. !

Remarks
(1)INTERCHANGEABLE WITH REF.NO.7
(HORSE E0872402006)OF OLDPART N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.11. MUFFLER

Fig. 1 ' ;5F?FEER

005240

Y

R
R

0CK30-G33100 11. MUFFLER

Remarks

(1)INTERCHANGEABLE IN ONE SET OF REF.
NO.3 AND REF.NO.6

(2)INTERCHANGEABLE IN ONE SET OF REF.
NO.4 AND REF.NO.5

(3)PART NO.OF HINO MOTORS,LTD.

(A)=C120R (D)=
(B)= (€)=
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) () (B (E) (F)
1 1 E0872404610  COVER 1
2 1 E0872404620  COVER 1
3 1 E0872404630  EXH.PIPE 1
3-1 1 E0872404690  EXH.PIPE 1 F o1
(A=M/#00525C)
4 1 E0872404640  PIPE 1
4-1 1 E0872404700  PIPE 1 F 2
(A=M/#00525C)
5 1 E0872403050  EXH.PIPE 1
5-1 1 E0872404710  EXH.PIPE 1 F 2
(A=M/#00525C)
6 1 E0872404650  PIPE
6-1 1 E0872404720  PIPE F 1
(A=M/#00525C)
7 1 E0872403070  BAND,MUFFLER 2
8 1 [E0872404680  COVER 1
9 1 X175016720 MUFFLER 1 3
10 1 X174036461A  PIPE ASSY. 1 3
11 1 X174511160 GASKET 3 3
11-1 1 X174511160 GASKET 4 K 3
(A=M/#00525C)
12 1 E1100041020  BOLT M10X 20 20
13 1 E1100041025  BOLT M10X 25 4
14 1 E1100041230  BOLT M12X 30 3
14-1 1 E1100041230  BOLT M12X 30 6 K
(A=M/#00525C)
15 1 E1100041240  BOLT M12X40 3
15-1 1 E1100041240  BOLT M12X40 6 K
(A=M/#00525C)
16 1 E1141110010  WASHER 10 24
16-1 1 E1141110010  WASHER 10 26 K
(A=M/#00525C)
17 1 E1141110012  WASHER 12 12
17-1 1 E1141110012  WASHER 12 15 K
(A=M/#00525C)
18 1 E1140020010  SPRING WASHER 10 28
19 1 E1130040010  NUT M10 8
20 1 E1130040012  NUT M12 12
20-1 1 E1130040012  NUT M12 15 K
(A=M/#00525C)
21 1 E1100040825  BOLT M 8X25 4 W
(A=M/#00525C)
22 1 E1140020008  SPRING WASHER 8 6 W
(A=M/#00525C)
23 1 E1130040008 NUTM8 4 w
(A=M/#00525C)
24 1 E0872404624  GASKET 2 w
(A=M/#00525C)
25 1 E1100040820  BOLT M 8X 20 2 w
(A=M/#00516C)
26 1 E1141110008  WASHER 8 2 w

Yes

N:Old =5 New, Q:0ld *75 New, ROId £

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.11. MUFFLER

Fig. 1 ' ﬁaf?FEER

005240

Y

LS5
G

REF. LEV. PARTS NO.

0CK30-G33100 11. MUFFLER

(A)=C120R (D)=
(B)= (E)=
(C)= (F)=

DESCRIPTION QTY |

(A) (B) () @) () (F)

(A=M/#00525C)

27 1 E0872404730  HEAT PROOF MATERIAL 1 w
(A=M/#00516C)

28 1 E0872404740  HEAT PROOF MATERIAL 1
(A=M/#00516C)

29 1 E0872404750  HEAT PROOF MATERIAL 1
(A=M/#00516C)

30 1 E0872404760  WIRE,COPPER 8 W

(A=M/#00516C)

Remarks

(1)INTERCHANGEABLE IN ONE SET OF REF.
NO.3 AND REF.NO.6

(2)INTERCHANGEABLE IN ONE SET OF REF.
NO.4 AND REF.NO.5

(3)PART NO.OF HINO MOTORS,LTD.

Yes

Yes

N:Old T»‘TNew, O:OIdL‘L» New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 12, CONTROL BOX

Fig.12. CONTROL BOX EQ;:CQOR EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

. » . 1 1 E0872433100 CONTROL BOX 1
Fig. 12 36*_'1:_";6::*5/07)(1 (M7 00501C~00536C) 2 1 E0872433200 COVER 1
3 1 E0870431400 FUSE COVER 1
4 1 E0870431500 INSULATOR 1 1
5 1 E0872433600 INSULATOR 2 1
6 1 E0872433700 INSULATOR 3 2
7 1 E0872433800 BRACKET 1
8 1 E0872433900 RELAY ASSY. 4
10 2  E1654305002 SPONGY 4
T7 3 11 1 933110-00200 SWITCH ASSY,STARTER 1
AIR CON._SPEC 12 1 933110-00300 PACKING 1
13 1 X284101281 SAFETY RELAY 1 1
14 1 X286301031 PREHEAT TIMER 1 1
15 1 X284201150 EMERGENCY RELAY 1 1
I 151 1 X284201151 RELAY, EMERGENCY 1 N 1
21 (A=E/#10353-)
16 1 E1700000031 HEATER SWITCH 1
6 — 17 1 E1700000030 WIPER SWITCH 1
18 1 E1700000032 ROTARY SWITCH 1
19 1 E1700000029 ELEVATOR SWITCH 1
20 1 E1700001211 SWITCH, HORN 1
21 1 E1700100029 SWITCH,TURN SIGNAL 1
22 1 E1700100030 CAP,RUBBER 1
23 1 E1700550019 PILOT LAMP(DC24V) 1
24 1 E1701203400 FUSE BOX 1
25 1 E1711900032 FLASHER RELAY 1
27 1 E1730000500 HOUR METER 1
28 1 E0872433350 WIRE HARNESS 1
29 1 E1730100040 THERMO-METER 1
30 1 E1730110050 FUEL GAUGE 1
31 1 E1730140270 CHECK CIRCUIT 1
32 1 E1730140580 PILOT BOX 1
32A 2 E1730140581 BULB(24V,1.5W) 6
33 1 E1730140490 BUZZER 1
34 1 E0870431820 COVER,KEY SW.TERMINA 1
35 1 E1531010004 VINYL HOSE 1
36 1 E1652030001 GROMMET 1
37 1 E1652060063 BUSHING 60 1
38 1 E1652711698 SCREW,WITH KNOB 2
39 1 E0870431810 CAP 1
40 1 E1711900039 CIGAR LIGHTER(DC24V) 1
41 1 E1120530310 SCREW(+) M 3X 10 4
42 1 E1120530412 SCREW(+)M 4X12 2
43 1 E1120530612 SCREW(+)M 6X16 8
44 1 E1120530616 SCREW 4
45 1 E1100040616 BOLT M 6X 16 4
46 1 E1110040816 BOLT M 8X 16 6
47 1 E1130030006 NUT M6 9
Remarks 48 1 E1140020003 WASHER,SPRING M 3 4
(1)PART NO.OF HINO MOTORS,LTD. 49 1 E1140020004 WASHER,SPRING M 4 2
(2)SPECIFICATION OF HEATER 50 1 E1140020006 SPRING WASHER 6 24
(3)SPECIFICATION OF AIR CONDITIONER N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 12, CONTROL BOX

Fig.12. CONTROL BOX EQ;:CQOR EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) _(B) (©) O (E) (F)

. 51 1 E1140020008  SPRING WASHER 8 6
Fig. 12 36&?;5{*5%’{ (/% 00601G~00836C) 52 1 E1141110003 ~ WASHER,PLAIN 3 2
53 1 E1141110004  WASHER,PLAIN 4 2
54 1 E1141110006 ~ WASHER,PLAIN 6 22
55 1 E1140330006 ~ WASHER(TOOTHED) 1
56 1 [E0872433150  CLAMP TUBE 6
57 1 E1652533019 CAP 1

T7 AR
AIR CON. SPEC.

Remarks
(1)PART NO.OF HINO MOTORS,LTD.
(2)SPECIFICATION OF HEATER

(3)SPECIFICATION OF AIR CONDITIONER N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100 0CK30-G33100 13, CONTROL BOX

Fig.13. CONTROL BOX EQ;:CQOR EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

E0872435100 CONTROL BOX
E0872433200 COVER
E0872435300 BOLT

P/G NEWS NO: YOOK3370-31
PUBLISHED : 2000/12

A bO—IRy 2 X (M/# 00537C~)
Fig. '3 CONTROL BOX

E0870431400 FUSE COVER
E0870431500 INSULATOR 1
E0872433600 INSULATOR 2

E0872433700 INSULATOR 3
E0872435800 BRACKET
E0872433900 RELAY ASSY.

E1654305002 SPONGY
933110-00200  SWITCH ASSY,STARTER
933110-00300  PACKING

DO RDoO SO0 N[O OA®N

Al A aAla AN aAala aala aa
Al o ala A RN R AN AaAAalo A

I X284101281 SAFETY RELAY 3
I X286301031 PREHEAT TIMER 3
I X284201150 EMERGENCY RELAY 3
I 16-1 X284201151 RELAY, EMERGENCY N 3
(A=E/#10353C)
17 1 E1700000031  HEATER SWITCH 1
18 1 E1700000030  WIPER SWITCH 1
19 1 E1700000032  ROTARY SWITCH 1
20 1 E1700000029  ELEVATOR SWITCH 1
21 1 E1700001211  SWITCH, HORN 1
22 1 E1700100029  SWITCH,TURN SIGNAL 1
23 1 E1700100030  CAP,RUBBER 1
24 1 E1700550019  PILOT LAMP(DC24V) 1
25 1 E1701203600  FUSE BOX 1
26 1 E1711900032  FLASHER RELAY 1
|27 1 [E0872433300 HOUR METER ASSY. 1 w
(A=M/#00537C)
29 1 E1730100040  THERMO-METER 1
30 1 E1730110050  FUEL GAUGE 1
31 1 E1730140270  CHECK CIRCUIT 1
32 1 E1730140580  PILOT BOX 1
32A 2 E1730140581  BULB(24V,1.5W) 6
33 1 E1730140490  BUZZER 1
34 1 E0870431820  COVER,KEY SW.TERMINA 1
35 1 E1531010004  VINYL HOSE 1
36 1 E1652030001  GROMMET 1
37 1 E1652060063  BUSHING 60 1
38 1 E1652711698  SCREW,WITH KNOB 2
39 1 [EO0870431810  CAP 1
40 1 E1711900039  CIGAR LIGHTER(DC24V) 1
[ "B REF.NO. BE = v & i 41 1 E1120530310  SCREW(+) M 3X 10 4
| ".-MARKED REF.NO.IS CORRECTED. 42 1 E1120530412 SCREW(+)M 4X12 2
43 1 E1120530612  SCREW(+)M 6X16 8
44 1 E1120530616  SCREW 4
45 1 E1100040616  BOLT M6X 16 4
46 1 E1130030006 NUT M6 11
47 1 E1140020003  WASHER,SPRING M 3 4
Ee)smsg‘g”:lc ATION OF HEATER 48 1 E1140020004  WASHER,SPRING M 4 2
(2)SPECIFICATION OF AIR CONDITIONER 49 1 E1140020006  SPRING WASHER 6 26
(3)HINO AUTOMOBILES PARTS N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 13, CONTROL BOX

Fig.13. CONTROL BOX EQ;:CQOR EE)):
©)= F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)

50 1 E1140020008  SPRING WASHER 8 6
F7C WEWS NOT YOoK3310-3 | 51 1 E1141110003  WASHER,PLAIN 3 2
. '3 S bO— bty 2 % (M2 00537C~) ot e B2 52 1 E1141110004  WASHER,PLAIN 4 2
ig. CONTROL BOX 53 1 E1141110006 ~ WASHER,PLAIN 6 24
54 1 E1140330006  WASHER(TOOTHED) 1
55 1 E0872433150  CLAMP TUBE 6
56 1 E1652533019  CAP 1
57 1 E1700100037  TIMER 1
58 1 E1700100038  COVER,WATERPROOF 1
59 1 E1711900049  RELAY 1

[ Fi REF.NO. BE = o & ]
{_-~MARKED REF.NO.IS CORRECTED.

Remarks
(1)SPECIFICATION OF HEATER
(2)SPECIFICATION OF AIR CONDITIONER

(3)HINO AUTOMOBILES PARTS N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100

Fig.14. ENGINE CONTROL

I4 Tyavha—iv
Fig. ENGINE CONTROL

20
16 2 inc. 3~ 42

0CK30-G33100 14, ENGINE CONTROL

REF. LEV. PARTS NO.

(A)=C120R
(B)=
(C)=

DESCRIPTION

(D)=
(E)=
(F)=
QTY |

(A) (B) () (B (E) (F)
1 1 EO0872412501 CONNECTOR 1
2 1 EO0870411600  LEVER ASSY. 1
3 2 E0870411690  BRACKET 1
4 2 EO0870411630  ACCEL LEVER 1
5 3 E1333002025 BUSHING 1
6 2 E0870411670  LEVER 1
7 3 E1333001515  BUSH 2
8 2 E0870411650  LEVER 1
9 3 E1333001515  BUSH 2
10 2 E0870411302  PIN 2
11 2  E0870411303  BOLT 1
12 2 E0870411602  YOKE 2
13 2  E0870411305 ROD 1
14 2 E0005008170  ROD 1
15 2 E0005008090  ROD 1
16 2 EO0870411180  PEDAL 1
17 3 E1333001215  BUSH 2
18 2 E0872411180  PIN 1
19 2 E0870411105  PLATE 1
20 2 E0363214600 COVER 1
21 2 E0363214700  BELLOWS 1
22 2 E0005521008  YOKE 1
23 2 E1340010080  LINK, BALL 2
24 2 E1340010085  LINK, BALL 1
25 2 E1652053400 GROMMET 1
26 2 E0004008018  PIN 3
27 2  E1650203900  GRIP 1
28 2 E1100240875 BOLT M 8X 75 1
29 2 E1100240840  BOLT M 8X 40 1
30 2 E1132761020  NUT M20 1
31 2 E1130040008 NUTM8 8
32 2  E1131540008  NUT, LEFT-HAND M 8 3
33 2 E1140020008  SPRING WASHER 8 3
34 2  E1141110008  WASHER 8 3
35 2 E1214000006  SNAP PIN 3
36 2  E1210010440  COTTER PIN 2
37 2 E1225121020  SPRING,DISH 4
38 2 E0007000093  SPRING 1
39 2  E1560011006  NIPPLE, GREASE 2
40 2 E1214000012  PIN, SNAP 1
41 2  E1141110012  WASHER 12 1
42 2 E1225000008  WASHER 8,WAVE 6
43 1 E1630782210  CONTROL CABLE 1
44 1 E1340010060  ROD END 1
45 1 E1340010085  LINK, BALL 1
46 1 E0563219700  FOOT REST 2
47 1 E0563218500  COVER 2
48 1 E1652053200 GROMMET 3
49 1 E1130040006 NUT M6 1
50 1 E1130040008 NUTM8 1
51 1 E1131540008  NUT, LEFT-HAND M 8 1

Yes

N:Old =5 New, Q:0ld *75 New, ROId £

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 14. ENGINE CONTROL

Fig.14. ENGINE CONTROL AR o
(C)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY [
(A) (B) () (B (E) (F)

52 1 E1100240825  BOLT M 8X 25 12
I4 Iavba—i 53 1 E1140020008  SPRING WASHER 8 13
Fig. ENGINE CONTROL 54 1 E1141110008  WASHER 8 12
55 1 E1140020006  SPRING WASHER 6 1
56 1 E1225000008  WASHER 8,WAVE 1
57 1 E1225000006  WASHER 2
20 58 1 E1652022506  GROMET 1

16 2 inc. 3~ 42

31 g__sz V. 4inc.5
o33 50 53 56

§

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 15, ELECTRICAL WIRING

Fig.15. ELECTRICAL WIRING e or
©= (F=
REF. LEV.  PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 1 E0872423100  WIRE HARNESS 1
Fig I Ei?gﬁgﬂ{ﬂgﬁg%‘gNoos%C) 2 2 E1730500007  DIODE 3A 15
3 1 E0872423200  WIRE HARNESS 1
4 1 E0872423300  WIRE HARNESS 1
37 28 5 2 E1730500007  DIODE 3A 1
\@% 6 1 E0872423400  WIRE HARNESS 1
7 1 E0872423500  WIRE HARNESS 1
DETAIL “L” 8 1 E0872423600  RESISTER ASSY. 1
DETAIL “5" 9 2 [E0872423610  WIRE HARNESS 1
273;9// 10 2 E0872423650  BOX 1
28 - 1 2 E0872433150  CLAMP TUBE 2
= 12 2 E1730500012  CEMENT RESISTER 1
DETAIL “C” 13 2  E1120530306 SCREW(+) M 3X 6 1
14 2 E1140020003  WASHER,SPRING M 3 1
15 2  E1652200003  TIE-LAP 1
16 2  E1652051200 GROMMET 1
17 1 E0870422600  WIRE HARNESS 1
18 1 E0872421850  FUSIBLE RING 2
19 1 E1703500724  HORN 1
20 1 E1703500624  HORN 1
21 1 E1100040610  BOLT M 6X10 2
22 1 E1100040812  BOLT M 8X12 6
23 1 E1140020008  SPRING WASHER 8 9
24 1 E1140020010  SPRING WASHER 10 2
25 1 E1140330010  TOOTHED WASHER 10 2
26 1 E1130040010  NUT M10 2
27 1 E1130040006 NUT M6 4
28 1 E0007300004  CLAMP 4
29 1 E1652231100  TIGH-LAP 31
30 1 E0097210300  GROMET 4
31 1 E1140020006  SPRING WASHER 6 2
32 1 E1652060042  BUSHING 1
33 1 E0872433150  CLAMP TUBE 38
DETAIL "W"  DETAIL “J” 34 1 E1100040895  BOLT M 8X95 3
35 1 E1130040008 NUTM8 6
26 36 1 E1652530002  PLUG 4
- 37 1 E0872423010  HOSE GUARD 1
[ 23 2 o5 38 1 E1652231250  TIE-LAP 3
@y 3329 39 1 E0007300009  CLAMP 1
8 DETAIL “H 40 1 E0007300012  CLAMP 2
= 41 1 E0337017300  GUARD,HOSE 3
34
DETAIL “E” DETAIL “F” DETAIL “6”
Remarks Yes No Yes No
(1)NOT ILLUSTRATED. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 16, ERECTRICAL WIRING

Fig.16. ERECTRICAL WIRING rcron or
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) (C) (D) (E) (F)
1 1 E0872423100  WIRE HARNESS 1
. 1 B (M/4 00537C~) |11 1 E0872424600  HARNESS, WIRE 1 s
Fig. ELECTRICAL WIRING (A=FROM 1ST)
2 2 E1730500007  DIODE 3A 15
37 3 1 E0872424200  WIRE HARNESS 1
8 inc.9~15 36 @ 4 1 E0872424300  WIRE HARNESS 1
@ 5 2 E1730500007  DIODE 3A 1
78 DETAIL L 6 1 [E0872423400  WIRE HARNESS 1
ﬁ 7 1 E0872424400  WIRE HARNESS 1
) 21 8 1 E0872424500  RESISTER ASSY. 1
DETAIL “N" 2% 23%// 9 2 E0872424550  BOX 1
Lg—39 10 2 E0872433150  CLAMP TUBE 2
) DETAIL “C" 1 2 E1730500012  CEMENT RESISTER 2
v DETAILTK - 12 2 E1120530306  SCREW(+) M 3X 6 2
/ : 13 2 E1140020003  WASHER,SPRING M 3 2
L 14 2  E1652200003  TIE-LAP 4
15 2  E1652051200 GROMMET 2
’ 16 1 E0870422600  WIRE HARNESS 1
17 1 [E0872421850  FUSIBLE RING 2
18 1 E1703500724  HORN 1
19 1 E1703500624  HORN 1
20 1 E1100040610  BOLT M 6X10 2
21 1 E1100040812  BOLT M 8X12 6
22 1 E1140020008  SPRING WASHER 8 9
23 1 E1140020010  SPRING WASHER 10 2
24 1 E1140330010  TOOTHED WASHER 10 2
25 1 E1130040010  NUT M10 2
26 1 E1130040006 NUTM®6 4
27 1 E0007300004  CLAMP 4
28 1 E1652231100  TIGH-LAP 30
29 1 E0097210300  GROMET 4
30 1 E1140020006  SPRING WASHER 6 2
31 1 E1652060042  BUSHING 1
32 1 E0872433150  CLAMP TUBE 38
19 DETAIL “W" 33 1 E1100040895  BOLT M 8X95 3
20 APy 34 1 E1130040008 NUTM8 6
Q) o 25 35 1 E1652530002 PLUG 4
N —~——23 36 1 E0872423010  HOSE GUARD 1
% 22 >—24 37 1 E1652231250  TIE-LAP 3
. ag 34/28 DETAIL “H 38 1 E0007300009  CLAMP 1
21224 % 39 1 E0007300012  CLAMP 2
ko) o 40 1 E0337017300  GUARD,HOSE 3
33
DETAIL “E DETAIL “F DETAIL G
Remarks
(1)NOT ILLUSTRATED
(M)MIS-PRINT N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 17. BATTERY

H (A)=C120R (D)=
Fig.17. BATTERY o o
(€)= (F=

REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) () @) () (F)

Pyl 1 1 E0872442510 CLAMP,BATTERY 2
Fig. 17 BATTERY 2 1 E0872442520 RUBBER PLATE 2
3 1 E0872442530 COVER A 1
4 1 E0872442540 COVER B 1
5 1 E1702560270 BATTERY CABLE 1
6 1 E1702605060 BATTERY CABLE 1
7 1 E1702660110 BATTERY CABLE 1
741 1 E1702660103 BATTERY CABLE 1 N
(A=M/#00529C)
8 1 E1702260025 EARTH CABLE,BATTERY 1
9 1 E1700100003 SENSOR 1
10 1 X844901010 BATTERY RELAY 1
11 1 E1702920001 TERMINAL COVER,BATT. 2
12 1 E1702920002 TERMINAL COVER,BATT. 2
13 1 E1702901282 CAP, TERMINAL 3
14 1 E1703231558 CORRUGATE TUBE 1
15 1 E1703211548 CORRUGATE TUBE 1
16 1 E1703211598 CORRUGATE TUBE 1
I 16-1 1 E1703211591 CORRUGATE TUBE 1 N
(A=M/#00529C)
17 1 E1532224040 SPIRAL TUBE 1
18 1 E1532224010 SPIRAL TUBE 2
19 1 E0007300001 CLAMP 4
20 1 E1702007051 BATTERY 2
21 1 E0097210300 GROMET 1
I 211 1 E0337017300 GUARD,HOSE 1 N
(A=M/#00529C)
22 1 E1652053800 GROMMET 2
23 1 E1652201003 TIE-LAP 3
24 1 E1652201004 TIE-LAP 4
25 1 E1720200301 MARK TUBE(+) 2
26 1 E1720200302 MARK TUBE(-) 2
27 1 E1702090107 PLUG CAP,BATTERY 11
28 1 E1100040612 BOLT M 6X12 2
29 1 E1100040816 BOLT M 8X 16 3
30 1 E1100040820 BOLT M 8X 20 2
31 1 E1100041016 BOLT M10X16 1
32 1 E1100041025 BOLT M10X 25 4
33 1 E1100041030 BOLT M10X30 2
34 1 E1141110008 WASHER 8 5
35 1 E1141110010 WASHER 10 5
36 1 E1140020006 SPRING WASHER 6 4
37 1 E1140020008 SPRING WASHER 8 7
38 1 E1140020010 SPRING WASHER 10 10
39 1 E1140330010 TOOTHED WASHER 10 1
40 1 E1130030008 NUT M 8 2
41 1 E1130030010 NUT M10 9
42 1 E1654305007 SPONGY 2
43 1 E0872442570 BOLT 2
Remarks 44 1 E0872442560 INSULATOR 1
(1)PART NO.OF HINO MOTORS, LTD. 45 1 ET1130030006  NUT M6 2
(2)SELECTIVE USE N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 17. BATTERY

Fig.17. BATTERY A o
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
I8yFi— 46 1 E1141550010 WASHER M10 2
Fig. 17 BATTERY I 47 1 E0872442580 RUBBER PLATE 4 W

(A=M/#00529C)

Remarks
(1)PART NO.OF HINO MOTORS,LTD.
(2)SELECTIVE USE N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 18, BACK LIGHT & HEAD LIGHT

Fig.18. BACK LIGHT & HEAD LIGHT Andc or
©= Fr=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (O) (E) (F)

1 1 E0872494010  ANGLE 1
' 8 28y LS4 RU ~vFZ4F 2 1 E0872494020  PLATE 1
Fig. BACK LIGHT & HEAD LIGHT 3 1 E0872494030  WIRE HARNESS 1
4 1 E1703004800  WARKING LIGHT 1
5 2 E1703004806  BULB 1
6 1 E1654613035  PACKING,RUBBER 2
7 1 E1100040812  BOLT M 8X12 1
8 1 E1100040816  BOLT M 8X 16 1
9 1 E1140020008  SPRING WASHER 8 2
10 1 E1140330008  TOOTHED WASHER 8 1
1 1 E1652241300  TIE-LAP 4
12 1 E1703005400  HEAD LIGHT 2
13 2 E1703005405  BULB 2

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 19, \WINDOW WASHER

Fig.1 9. WINDOW WASHER EQ;:mzoR EE)):
(C)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY [
(A) (B) () (B (E) (F)

1 1 E0872890201  PLATE 1
I TALE DAy 2 1 E1711910061  TANKWASHER 1
Fig. WINDOW WASHER 3 1 E1711910062  BRACKET 1
4 1 E1711910040  NOZZLE 1
5 1 E1711910014  JOINT,HOSE 1
6 1 E1711919200  HOSE,WASHER 1
7 1 E1711919300  HOSE,WASHER 1
8 1 E1652201003  TIE-LAP 2
9 1 E1120590412  SCREW M 4X 12 2
10 1 E1120530612  SCREW(+)M 6X16 2
11 1 E1140090004  SPRING WASHER M 4 2
12 1 E1140020006  SPRING WASHER 6 2
13 1 E1141190004  WASHER M 4 2
14 1 E1141110006  WASHER,PLAIN 6 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

0CK30-G33100 20. RADIO

1 A)=C120R D)=
Fig.20. RADIO . e
(C)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY [
(A) (B) () (B (E) (F)
1 1 E0872472010  RADIO CASE 1
20 St 2 1 E1705002200  CASSETTE RADIO 1
Fig. RADIO I 241 1 E1705002800  CASSETTE RADIO 1 N
(A=M/#00529C)
3 1 E1705002150  SPEAKER 2
4 1 E1705015607  ANTENNA ASSY 1
| 41 1 E1705001980  ANTENNA ASSY. 1 N
(A=M/#00508C)
5 1 E1705001970  JUMPER,ANTENNA 1
6 1 E1703211030  CORRUGATE TUBE 1
7 1 E1652001602  GROMMET 2
8 1 E1652002202  GROMMET 1
9 1 E1652041515  GROMMET 1
10 1 E1120590616  SCREW(+)M 6X 16 4
11 1 E1120590416  SCREW(+)M 4X 30 4
12 1 E1140090006  SPRING WASHER 6 4
13 1 E1140090004  SPRING WASHER M 4 4
14 1 E1141190006  WASHER 6 4
15 1 E1141190004  WASHER M 4 4
16 1 E1652201003  TIE-LAP 2
|17 1 E1120530406  SCREW(+) M 4X 6 1 w
(A=M/#00508C)
I 18 1 E0872472020  PLATE 2 w
(A=M/#00529C)
I 19 1 E1140330004  WASHER 4,TOOTHED 1 w
(A=M/#00529C)
I 20 1 E1140330006  WASHER(TOOTHED) 1 w
(A=M/#00529C)
I 21 1 E0872472030  URETHANE 2 w
(A=M/#00529C)
I 22 1 E0872472040  URETHANE 2 w
(A=M/#00529C)
23 1 E1120530406  SCREW(+) M 4X 6 1
24 1 E1120730416  SCREW M 4X 16 1
25 1 E1120730420  SCREW M 4X 20 26

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 21, CONTROL VALVE

Fig.21. CONTROL VALVE (o120 o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
=T 1 1 E1901034800 CONTROL VALVE ASSY. 1
Fig. 2 1 CONTROL VALVE 2 1 E1515010132 ELBOW 90 ,W.SEAT 1
3 1 E1515010043 ELBOW 90 ,W.SEAT 1
4 1 E1515010040 ELBOW (90 ) 1
5 1 E1515600577 ADAPTER UNION 2
6 1 E1140020010 SPRING WASHER 10 3
7 1 E1100041025 BOLT M10X 25 3
Remarks Yes No Yes No
(1)REFER TO FIG.53,54,55 & 56 N:OIdT>‘TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 22  HYDRAULIC OIL PIPING (1/2)

Fig.22. HYDRAULIC OIL PIPING (1/2) EQ;ZCQOR EE)):
)= F=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) () (B (E) (F)
. 1 1 E1540140820  INLINE CHECK VALVE 1
Fie 2 H*%’;ﬁﬁf g{f’éﬁgﬁ&?ﬁg‘“oos%m 2 1 E1540140810  INLINE CHECK VALVE 1
3 1 E1901729300  RELIEF VALVE 1
4 1 E0872702470  MANIFOLD 1
5 1 E1100041060  BOLT M10X 60 2
6 1 E1100241016  BOLT M10X 16 6
7 1 E1140020010  SPRING WASHER 10 9
-1 8 1 E1533700015  HOSE CLIP 6
9 1 E1533700017  HOSE CLIP 4
10 1 E1533700025  HOSE CLIP 2
11 1 E1533700045  HOSE CLIP 4
12 1 E1533700051  HOSE CLIP 4
13 1 E1533700057  HOSE CLIP 10
14 1 E1420010110  O-RING P11-1B 3
15 1 E1420010240  O-RING P24 6
16 1 E1420010290  O-RING 1B-P29 1
177 1 E1515600203  ADAPTER UNION 1
18 1 [E0872702070  HOSE NIPPLE 3
19 1 E0872702300  HOSE NIPPLE 1
20 1 E0872702090  HOSE NIPPLE 2
21 1 E0872702190  HOSE NIPPLE 2
22 1 E0872702280  ADAPTER UNION 1
23 1 E0872702270  PIPE 1
24 1 E0872702520  HOSE,MID.PRESS 1
25 1 E1801026059  HOSE,MID.PRESS 1
26 1 E0872704040  HOSE,LOW-PRESSURE 1
27 1 E0872704050  HOSE,LOW-PRESSURE 1
28 1 E1530509074  HOSE,LOW-PRESSURE 1
29 1 E1530509134  HOSE,LOW-PRESSURE 1
30 1 E1530519053  HOSE,LOW-PRESSURE 1
31 1 E1530532076  HOSE,LOW-PRESSURE 1
32 1 E1530538124  HOSE,LOW-PRESSURE 1
33 1 E1530538077  HOSE,LOW-PRESSURE 1
34 1 E1530538090  HOSE,LOW-PRESSURE 1
35 1 E0872702510  HOSE,LOW-PRESSURE 1
36 1 E0872702350  HOSE,LOW-PRESSURE 2
37 1 E0872702360  HOSE,LOW-PRESSURE 2
38 1 E0872702370  HOSE,LOW-PRESSURE 1
39 1 E1508310010  ELBOW 2
40 1 E0872704030  HOSE NIPPLE 2
41 1 E1221000034  C-RING M34(H) 1
42 1 E1530506020  HOSE,LOW-PRESSURE 1
43 1 E0872702430 PIPEB 1
44 1 E1652022506  GROMET 1
45 1 E1100241014  BOLT M10X 14 1
46 1 E0872702480  PIPE,OIL FEED 1
47 1 E1515600504  PLUG 1
48 1 E1530532114  HOSE,LOW-PRESSURE 1
49 1 E1533700033  HOSE CLIP 2
50 1 E1652231250  TIE-LAP 1
51 1 E0872704070  PIPE 1

Remarks
(1)REFER TO FIG.59 N:Old =5 New, Q:0ld *725 New, R:Old £ New, S:0ld ¥ New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100 0CK30-G33100 22  HYDRAULIC OIL PIPING (1/2)

Fig.22. HYDRAULIC OIL PIPING (1/2) o or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
DD HIEHERE (1/2) (M 00501C~005360) S5 1 EtSr3%008  RUBBERHOSE :
Fig. HYDRAULIG OIL PIPING (1/2)
54 1 E1530538075 HOSE,LOW-PRESS. 1
55 1 E1530538132 HOSE,LOW-PRESSURE 1
—1
Remarks Yes No Yes No

(1)REFER TO FIG.59 N:OIdT>‘TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 23  HYDRAULIC OIL PIPING(1/2)

Fig.23. HYDRAULIC OIL PIPING(1/2) rcron or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

Dg AR /2 0 c0ss70-) I S |
Fig. HYDRAULIC OQIL PIPING (1/2)
3 1 E1901729300  RELIEF VALVE 1
4 1 E0872704020  MANIFOLD 1
@1 5 1 E1100041060  BOLT M10X 60 2
6 1 E1100241016  BOLT M10X 16 6
12 AN 7 1 E1140020010  SPRING WASHER 10 8
1 Zié&\ @ ) 8 1 E1533700015  HOSE CLIP 5
! &L& : \'\ ﬁa 9 1 E1533700017  HOSE CLIP 4
REFER T0 5 15 3 ( 8 ‘{@18 10 1 E1533700025  HOSE CLIP 2
FIG. 59 % /f > 11 1 E1533700045  HOSE CLIP 4
e e 12 1 E1533700051  HOSE CLIP 4
13 1 E1533700057  HOSE CLIP 9
14 1 E1420010110  O-RING P11-1B 3
15 1 E1420010240  O-RING P24 6
7 43 16 1 E1420010290  O-RING 1B-P29 1
@ 17 1 E1515600203  ADAPTER UNION 1
18 1 E0872702070  HOSE NIPPLE 3
19 1 E0872702300  HOSE NIPPLE 1
20 1 E0872702090  HOSE NIPPLE 2
12 21 1 E0872702190  HOSE NIPPLE 2
22 1 E0872702280  ADAPTER UNION 1
23 1 E0872702270  PIPE 1
24 1 E0872702520  HOSE,MID.PRESS 1
25 1 E1801026059  HOSE,MID.PRESS 1
26 1 E0872704040  HOSE,LOW-PRESSURE 1
27 1 E0872704050  HOSE,LOW-PRESSURE 1
28 1 E1530509074  HOSE,LOW-PRESSURE 1
29 1 E1530509134  HOSE,LOW-PRESSURE 1
30 1 E1530532076  HOSE,LOW-PRESSURE 1
31 1 E1530538124  HOSE,LOW-PRESSURE 1
32 1 E1530538208  HOSE,LOW-PRESSURE 1
33 1 E1530538090  HOSE,LOW-PRESSURE 1
34 1 E0872702510  HOSE,LOW-PRESSURE 1
35 1 E0872702350  HOSE,LOW-PRESSURE 2
36 1 E0872702360  HOSE,LOW-PRESSURE 2
37 1 E0872704060  HOSE,LOW-PRESSURE 1
38 1 E1508310010  ELBOW 2
39 1 E0872704030  HOSE NIPPLE 2
40 1 E1221000034  C-RING M34(H) 1
41 1 E1530506020  HOSE,LOW-PRESSURE 1
42 1 E1652022506  GROMET 1
43 1 E1100241014  BOLT M10X 14 2
44 1 E0872702480  PIPE,OIL FEED 1
45 1 E1515600504  PLUG 1
46 1 E1530532114  HOSE,LOW-PRESSURE 1
47 1 E0872704070  PIPE 1
48 1 E1530538075  HOSE,LOW-PRESS. 1
Remarks Yes No Yes No
(1)REFER TO FIG.59 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 24, HYDRAULIC OIL PIPING (2/2)

Fig.24. HYDRAULIC OIL PIPING (2/2) (reron or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 1 E1901729100  AUTO-TENSION VALVE 1
2 FHERE (2/2) (M/# 00501C~00536C) 2 1 E1551102200  LINE FILTER 1
Fig HYDRAULIC OIL PIPING (2/2) 3 2 E1420111150  O-RING 1B-G115 1
4 2 E1551102201 ELEMENT 1
J J 2 5 2 E1551102203  FILTER CASE 1
( ) Q? 6 1 E0872702040  PLATE 1
27 7 1 E0872702050  CLAMP 1
L 19 8 1 E1110041235  SOCKET BOLT M12X 35 32
: \K%J 9 1 E1100241016  BOLT M10X 16 4
10 1 E1100040865  BOLT M 8X 65 2
26— 11 1 E1100240814  BOLT M 8X 14 2
/ 12 1 E1140020010  SPRING WASHER 10 8
———"" 25 13 1 E1140020008  SPRING WASHER 8 4
14 1 E1533700057  HOSE CLIP 18
15 1 E1420310219  O-RING ARP568-219 8
16 1  E1533551010  SPLIT FLANGE 16
17 1 E1515600200  ADAPTER UNION 10
18 1 E1515010040  ELBOW (90) 2
19 1 E1512370007  T-JOINT(W/O.FILTER) 2
20 1 E0007203051  ADAPTER 2
21 1 E0872703010  HOSE,HIGH-PRESSURE 1
22 1 E0872703020  HOSE,HIGH-PRESSURE 1
23 1 E0872703030  HOSE,HIGH-PRESSURE 1
24 1 E0872703040  HOSE,HIGH-PRESSURE 1
@_ ) 25 1 E1801520151 HOSE,HIGH-PRESSURE 1
. 22 1446, 26 1 E1801520185  HOSE,HIGH-PRESSURE 1
J\ ﬁ-—;\ ) 27 1 E1801522048  HOSE,HIGH-PRESSURE 1
2S5 3;&14 - 28 1  E1801522054  HOSE,HIGH-PRESSURE 1
- 29 1 E0872702320  HOSE,HIGH-PRESSURE 1
] \/ 30 1 E1801601153  HOSE,HIGH-PRESSURE 2
31 1  E1801601107  HOSE,HIGH-PRESSURE 2
]7 50 32 1 E1801026040  HOSE,MID.PRESSURE 1
- 6 33 1 E1801056102  HOSE,MID.PRESSURE 1
15— 34 1 E1801002069  HOSE,MID.PRESSURE 1
]b/:%é M 35 1 E1801022210  HOSE,MID.PRESSURE 2
8- 36 1 E1801022237  HOSE,MID.PRESSURE 2
37 1  E1801032228  HOSE,MID.PRESSURE 1
38 1 E1801032238  HOSE,MID.PRESSURE 1
39 1 E1530738086  HOSE,LOW-PRESSURE 1
40 1 E1100241225  BOLT M12X 25 4
41 1 E1140020012  SPRING WASHER 12 4
42 1 [E0872702440  COVER 2
43 1 E1652022506  GROMET 8
44 1 E1532210065  SPIRAL TUBE 2
45 1 E1100241014  BOLT M10X 14 4
46 1 E1530538035  HOSE,LOW-PRESSURE 8
47 1 E0872702500  PLATE(L) 1
48 1 E0872702490  PLATE(R) 1
49 1  E1801032176  HOSE,MID.PRESSURE 1
50 1 E1801032225  HOSE,MID.PRESSURE 1
Remarks YSS Yes No
(1)REFER TO FIG.58 N:Old s New, Q:Old+— = New, R:Old— o New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 25 HYDRAULIC OIL PIPING(2/2)

Fig.25. HYDRAULIC OIL PIPING(2/2) rcron or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

P/C NEWS NO© YO0K3310-3 1 1 E1901729100  AUTO-TENSION VALVE 1

PUBLISHED : 2000/12 2 1 E1551102200  LINE FILTER 1
) 2 FEIHFERE (2/2) (M/100537C ~00593C) 3 2 E1420111150  O-RING 1B-G115 1
Fig. HYDRAULIC OIL PIPING(2/2) 4 2  E1551102201  ELEMENT 1
5 2  E1551102203  FILTER CASE 1

6 1 E0872702040  PLATE 1

7 1 E0872702050  CLAMP 1
8 1 E1110041235  SOCKET BOLT M12X 35 32

9 1 E1100241016  BOLT M10X 16 4

10 1 E1100040865 BOLT M 8X 65 2

11 1 E1100240814 BOLT M 8X 14 2

12 1 E1140020010  SPRING WASHER 10 8

13 1 E1140020008  SPRING WASHER 8 4
14 1 E1533700057  HOSE CLIP 18

I 14-1 1 E1533700057  HOSE CLIP 16 K
(A=M/#00537C)

15 1 E1420310219  O-RING ARP568-219 8
16 1 E1533551010  SPLIT FLANGE 16
17 1 E1515600200  ADAPTER UNION 10

18 1 E1515010040  ELBOW (90) 2

19 1 E1512370007  T-JOINT(W/O.FILTER) 2

20 1 E0007203051  ADAPTER 2

21 1 E0872703010  HOSE,HIGH-PRESSURE 1

22 1 E0872703020  HOSE,HIGH-PRESSURE 1

23 1 E0872703030  HOSE,HIGH-PRESSURE 1

24 1 E0872703040  HOSE,HIGH-PRESSURE 1

25 1 E1801520151  HOSE,HIGH-PRESSURE 1

26 1 E1801520185  HOSE,HIGH-PRESSURE 1

27 1 E1801522048  HOSE,HIGH-PRESSURE 1

28 1 E1801522054  HOSE,HIGH-PRESSURE 1

29 1 E0872702320  HOSE,HIGH-PRESSURE 1

30 1 E1801601153  HOSE,HIGH-PRESSURE 2

31 1 E1801601107  HOSE,HIGH-PRESSURE 2

32 1 E1801026040  HOSE,MID.PRESSURE 1

33 1 E1801056102  HOSE,MID.PRESSURE 1

34 1 E1801002069  HOSE,MID.PRESSURE 1

35 1 E1801022210  HOSE,MID.PRESSURE 2

36 1 E1801022237  HOSE,MID.PRESSURE 2

37 1 E1801032228  HOSE,MID.PRESSURE 1

38 1 E1801032238  HOSE,MID.PRESSURE 1

39 1 E1530738086  HOSE,LOW-PRESSURE 1

40 1 E1100241225  BOLT M12X 25 4

41 1 E1140020012  SPRING WASHER 12 4

42 1 E0872702440  COVER 2

[ BT REF. 0. B, BEC -5 F 43 1 E1652022506  GROMET 8
L‘MARKED REF. NO. IS ADDED & CORRECTED.‘I 44 1 E1532210065 SPIRAL TUBE 2
45 1 E1100241014  BOLT M10X 14 4

46 1 E1530538020  HOSE,LOW-PRESSURE 8

47 1 E0872702500  PLATE(L) 1

48 1 E0872702490  PLATE(R) 1

49 1 E1801032176  HOSE,MID.PRESSURE 1

Remarks
(1)REFER TO FIG.58 N:Old =5 New, Q:0ld *725 New, R:Old £ New, S:0ld ¥ New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100 0CK30-G33100 25 HYDRAULIC OIL PIPING(2/2)

Fig.25. HYDRAULIC OIL PIPING(2/2) EQ;ZCQOR EEZ

©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) () (B (E) (F)
F/C NEWS NO: VO0K3310-3 50 1 E1801032225  HOSE,MID.PRESSURE 1
PUBLISHED : 2000/12 | 51 1 E1533700060 HOSE CLIP 2 w
) 2 FIKHERE (2/2) (M/$#00537C ~00593C) (A=M/#00537C)
Fig. HYDRAULIC OIL PIPING(2/2)

U HT REF.NOGEBM, BEC <o &

- -MARKED REF.NO.IS ADDED & CORRECTED

]

Remarks
(1)REFER TO FIG.58 N:Old =5 New, Q:0ld *725 New, R:Old £ New, S:0ld ¥ New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100

0CK30-G33100 26, HYD.OIL PUMP DRIVING DEVICE

Fig.26. HYD.OIL PUMP DRIVING DEVICE o or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
S AL 1 1 E0872520100 HOUSING,ENGINE 1
Fig. 26 ﬁ\%f&?ﬁ%ﬁ%mvme DEVICE 2 1 E0872522200  FLANGE 1
3 1 E0872522300 BOSS,COUPLING 1
4 1 E0870702400 FLANGE,SUC. 1
5 1 E0872702140 HOSE ADAPTER 1
7 1 E0872702390 NIPPLE 2
8 1 E0007203037 NIPPLE 2
9 1 E1515600200 ADAPTER UNION 11
10 1 E1515010052 ELBOW 90 ,W.SEAT 1
11 1 E1515010040 ELBOW (90 ) 2
12 1 E1515600203 ADAPTER UNION 1
13 1 E1801024034 HOSE,HIGH-PRESSURE 1
14 1 E1801002039 HOSE,HIGH-PRESSURE 1
15 1 E1801002036 HOSE,MID.PRESSURE 1
16 1 E1801002039 HOSE,HIGH-PRESSURE 1
17 1 E1420110450 O-RING 1
18 1 E1420110350 O-RING G35-1B 1
19 1 E1420370912 O-RING ARP568-912 2
20 1 E1700100015 PRESSURE SWITCH 2
REFER TO 19 I 20-1 1 E1700100015 PRESSURE SWITCH 3 K
(A=M/#00537C)
21 1 E1100041230 BOLT M12X 30 8
22 1 E1100041240 BOLT M12X40 12
23 1 E1100042055 BOLT M20 4
24 1 E1110042065 SOCKET BOLT M20X 65 4
25 1 E1110042070 SOCKET BOLT 4
26 1 E1140020012 SPRING WASHER 12 20
27 1 E1110041025 SOCKET BOLT M10X 25 8
28 1 E1140420010 WASHER,SPRING M10 9
29 1 E1141550020 WASHER M20 4
30 1 E1213000816 SPRING PIN 12
31 1 E1400403926 OIL SEAL 1
32 1 E1602001400 CF.COUPLING 1
33 1 172650-73100 HYDRAULIC PUMP ASSY. 1
34 1 E0007300004 CLAMP 2
35 1 E0007300035 CLAMP 1
36 1 E1100241016 BOLT M10X 16 1
37 1 E1100240814 BOLT M 8X 14 2
38 1 E1140020008 SPRING WASHER 8 2
Remarks
(1)REFER TO FIG.65
EXTERNAL DIMENSION IS CHANGED BEC-
AUSE THE SOLENOID VALVE IS FITTED
TO THE TIMER VALVE AFTER M/#00545C N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 27 HYDRAULIC OIL TANK

Fig.27. HYDRAULIC OIL TANK Eg;:CQOR EE)):
(C)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY [
(A) (B) () (B (E) (F)
1 1 E0872803100  TANK,HYD.OIL 1
2 [y p:: g 2 1 E0872803200 COVER 1
Fig. HYDRAULIC OIL TANK 3 1 E0872803300 COVER 1
4 1 E1420102600  O-RING G260 1
5 1 E1420100500 O RING 1
6 1 E1553020685  GAUGE, OIL LEVEL 1
7 1 E1550210450  STRAINER,SUCTION 1
16 8 1 E1501750010  PLUG 2
& | 81 1 E1501750010  PLUG 1 K
12 W2 00502 (A=M/#00511C)
e ~a0510e 9 1 E1531010060  VINYL HOSE 1
10 1 E1533700017  HOSE CLIP 1
1 1 E1100040870  BOLT M 8X 70 1
12 1 E1100040820  BOLT M 8X 20 8
13 1 E1100041230  BOLT M12X 30 4
14 1 E1140020008  SPRING WASHER 8 8
15 1 E1140020012  SPRING WASHER 12 4
16 1 E1141110008 WASHER 8 9
I 161 1 E1141110008 WASHER 8 8 K
(A=M/#00511C)
17 1 E1141550012  WASHER 4
18 1 E1554230010  FILTER 1
I 19 1 E1541400508  WASHER,COPPER 8 1 w
(A=M/#00511C)

B

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

0CK30-G33100 28, FUEL OIL TANK

Fig.28. FUEL OIL TANK EQ;:CQOR EE)):
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) (B) (C) (D) (E) (F)
1 1 E0872811300  TANK,FUEL OIL 1
Fig. 2 gﬁ'gﬁ’ 6|7L TANK 2 1 E0438101500  PACKING 1
3 1 E1553200900  FUEL GAUGE UNIT 1
4 1 E1552100900  CAP,FUEL TANK 1
8 I 4A 2  E1552100912  GASKET, FO TANK CAP 1
9\}& 5 1 E1552002012  SCREEN,FUEL OIL TANK 1
6 1 E1531010036  VINYL HOSE 1
7 1 E1531118180  HOSE,VINYL 1
8 1 E1120530510  SCREW M 5X10 5
9 1 E1140020005  SPRING WASHER 5 5
10 1 E1513000003  BARREL NIPPLE 1
11 1 E1521500003  BALL VALVE 1
12 1 EO0872812032 COVER 1
13 1 E0872812033  PACKING 1
14 1 E1100040816  BOLT M 8X 16 10
. 15 1 E1140020008  SPRING WASHER 8 12
1B5201008 O AT 16 1 X232101010 PUMP ASSY.,FUEL FEED 1 2
FPOM INIECTION PUKP 17 1 E1531209025  HOSE,FUEL OIL 1
18 1 E1531209200  HOSE,FUEL OIL 1
A 5 F0. 20 19 1 E1531209350  HOSE,FUEL OIL 1
Eoneizzs TOFOFILTER 46 4 20 1 E1531208060  HOSE,FUEL OIL 1
SELECTIVE 21 1 E1531213045  HOSE,FUEL OIL 1
UsE 22 1 E1533700017  HOSE CLIP 4
23 1 E1533700022  HOSE CLIP 4
24 1 E1533120014  BAND 6
25 1 E1100040820  BOLT M 8X 20 2
26 1 E1100041235  BOLT M12X 35 3
I 27 1 E0872812040  SOUND DEADNER 1 w
(A=M/#00529C)
28 1 E1140020012  SPRING WASHER 12 5
29 1 E1141110008  WASHER 8 4
30 1 E0003600024  WASHER 3
31 1 E0003600120  WASHER 2
I 32 1 E0872812034  SOUND DEADNER 1 z
(A=M/#00528C)
33 1 E0872812035  SOUND DEADNER 1
34 1 E0872812036  SOUND DEADNER 1
35 1 E0003600125  SHIM T=2.3MM 2 1
36 1 E0003600126  SHIM T=3.2MM 2 1
37 1 E0003600127  SHIM T=4.5MM 2 1
38 1 E1531118330  VINYL HOSE 1
Wt 00501C00528C 39 1 X448031080 SEPARATOR SUB ASSY. 1 2
40 1 X237811620 PIPE,FUEL 2 2
41 1 X237812800 FUEL PIPE 1 2
42 1 X230921330 FUEL PIPE 1 2
43 1 X901913101 BOLT,JOINT 2 2
44 1 X228311210 BOLT,JOINT 2 2
45 1 X965913110 WASHER,SOFT 2 2
46 1 X965914104 WASHER,SOFT 6 2
Remarks
(1)SELECTIVE USE.
(2)PART NO.OF HINO MOTORS,LTD. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 29 COVER (1/3)

Fig.29. COVER (1/3) (C12R (e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

. 1 1 E0872823200 FRONT COVER ASSY. 1
Fig 29 (7.‘.](3\\IES(/1?)3) 2 1 E0872822400  GRILLE,RADIATOR 1
: 3 1 E0872821700 SHEET,NON-SLIP 9
4 1 E0872822550 HOOK 1
5 1 E0872823800 COVER,BATTERY 1
6 1 E0872823850 ROD 1
7 1 E0872824000 GUIDE 1
8 1 E0872822800 HINGE 2
9 1 E0872822820 PARTITION PLATE(L) 1
10 1 E0872822830 PARTITION PLATE(R) 1
11 1 E1654520040 SASH RUBBER 2
12 1 E1653900016 LATCH 2
13 1 E1224010004 CLIP 2
14 1 E1100041020 BOLT M10X 20 10
15 1 E1100040816 BOLT M 8X 16 4
16 1 E1100040820 BOLT M 8X 20 10
17 1 E1100040612 BOLT M 6X12 8
18 1 E1100040512 BOLT M 5X 12 4
19 1 E1140020010 SPRING WASHER 10 10
20 1 E1140020008 SPRING WASHER 8 15
21 1 E1140020006 SPRING WASHER 6 8
22 1 E1140020005 SPRING WASHER 5 4
23 1 E1141110010 WASHER 10 10
24 1 E1141110008 WASHER 8 15
25 1 E1141110006 WASHER,PLAIN 6 8
26 1 E1141110005 WASHER 5 4
27 1 E1130040008 NUT M 8 1
28 1 E1110040830 SOCKET BOLT M 8X 30 1
29 1 E1100041220 BOLT 2
30 1 E1140020012 SPRING WASHER 12 2
31 1 E1141110012 WASHER 12 2
32 1 E0872824050 COVER 1
Remarks Yes No Yes No
(1)REFER TO FIG.31 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 30, BONNET & COVER

Fig.30. BONNET & COVER EQ;:CQOR EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 E0872823100 SIDE COVER ASSY. 1 1
! 3 Redsb BU H1s3—(2/3) 2 1 E0872823300  BONNET ASSY. 1 1
Fig. BONNET & COVER({2/3) 3 1 E0872823400 AIR CLEANER COVER AS 1 1
4 1 E0872823500 ENGINE REAR COVER AS 1 1
5 1 E0872823600 COVER TOP,AIR CLEANR 1
6 1 E0872822007 STOPPER,BONNET 1
7 1 E0872823009 STOPPER,COVER 1
8 1 E0872822013 URETHANE 2
9 1 E0872822500 HINGE BRACKET 1
10 1 E0872823700 COVER,AIR CLEANER 1
11 1 E0872823900 BONNET REAR ASSY. 1
12 1 E1652515100 CUSHION RUBBER 2
13 1 E1651101042 STOPPER 2
14 1 E1652532001 CAP 4
15 1 E1654520087 RUBBER,SASH 1
16 1 E1654520090 SASH RUBBER 1
17 1 E1214000008 SNAP PIN 8 1
18 1 E1214000010 PIN (R) 2
19 1 E1100041020 BOLT M10X 20 1
20 1 E1100041025 BOLT M10X 25 4
21 1 E1100041030 BOLT M10X30 3
22 1 E1100040816 BOLT M 8X 16 18
23 1 E1100040820 BOLT M 8X 20 11
24 1 E1100040614 BOLT M 6X 14 4
25 1 E1140020010 SPRING WASHER 10 8
26 1 E1140020008 SPRING WASHER 8 29
27 1 E1140020006 SPRING WASHER 6 4
28 1 E1141110010 WASHER 10 10
29 1 E1141110008 WASHER 8 26
30 1 E1141110006 WASHER,PLAIN 6 4
31 1 E1130040010 NUT M10 4
32 1 E1130040005 NUT M 5 2
33 1 E1100041220 BOLT 3
34 1 E1100041225 BOLT M12X25 3
35 1 E1140020012 SPRING WASHER 12 6
36 1 E1141110012 WASHER 12 6
Remarks Yes No Yes No
(1)REFER TO FIG.31 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 31, COVER (3/3)

Fig.31 . COVER (3/3) EQ;:CQOR EE)):
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

1 1 E0872823100  SIDE COVER ASSY. 1
3 #73—(3/3) 3 2 E0872823102 SOUND DEADNER 1
Fig. COVER(3/3) 4 2 E0872823103  SOUND DEADNER 1
5 2 E0872823104  SOUND DEADNER 1
6 2 E0872823105  SOUND DEADNER 1
7 2 E0872822103  RUBBER PLATE 1
8 2 E1654520118  SASH RUBBER 1
9 1 E0872823200 FRONT COVER ASSY. 1
25inc.(25)~ 31 11 2 E0872823202  SPONGY 1
12 2 E1654520091 SASH RUBBER 1
13 2  E1654520026  SASH RUBBER 1
14 1 [E0872823300  BONNET ASSY. 1
35inc.(35)~37 16 2 E0872822452  SOUND DEADNER 4
17 2 E0872822453  SOUND DEADNER 1
18 2 E0872822454  SOUND DEADNER 1
19 2 E1654000820  HANDLE 1
20 2 E1653692880 DOOR LOCK 1
| 20-1 2 E1653692887  DOOR LOCK 1 N

(A=M/#00542C)

@ 21 2 E1120630514  SCREW M 5X 14 2
14 inc.(14) ~ 24 22 2 E1100040514  BOLT M 5X 14 4
23 2 E1140020005  SPRING WASHER 5 4

24 2 E1141110005 WASHER 5 4

25 1 [E0872823400  AIR CLEANER COVER AS 1

27 2 E1652043030  GROMET 1

28 2 E1653900016  LATCH 1

29 2 E1100040512  BOLT M 5X 12 2

30 2 E1141110005  WASHER 5 2

31 2 E1140020005  SPRING WASHER 5 2

32 1 E0872823500  ENGINE REAR COVER AS 1

34 2 E0872823502  SOUND DEADNER 1

35 1 E0872823900 BONNET REAR ASSY. 1

37 2 E0872823902  SOUND DEADNER 2

1 inc. (1) ~8 °

9 inc. (D ~13

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 32 HANDRAIL

Fig.32. HANDRAIL (o120 o
(C)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

E0872851270 HANDRAIL(FRONT)
E0872851290 HANDRAIL(SIDE)
E0872851330 STAY

3 FEH (M/# 00501C~00541C)
Fig. HANDRAIL

E0872851260 WIRE HARNESS
E0870850260 WIRE HARNESS
E0872851310 PLATE

E0872851320 PLATE
E1703004900 TURN SIGNAL LIGHT
E1703004904 BLUB

© o N O WN -

E0872851340 PLATE
E1100241025 BOLT M10X 25

-
o
aAla aala o ala oA AN Al Al aa

12 E1140020010 SPRING WASHER 10
13 E1141110010 WASHER 10

14 E1141550010 WASHER M10

15 E1130040010 NUT M10

16 E1130040008 NUT M 8

17 E1140020008 SPRING WASHER 8
18 E1533201020 U-BOLT

19 E1533201006 U-BOLT

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 33 HANDRAIL

Fig.33. HANDRAIL (o120 o
©)3= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (©) (D) (B) (F)

1 1 E0872851410  HANDRAIL(FRONT) 1

3 F# (M/# 00542C~) 2 1 E0872851420  HANDRAIL(SIDE) 1
Fig. HANDRAIL 3 1 E0872851330  STAY 1
4 1 E0872851260  WIRE HARNESS 1

5 1 E0870850260  WIRE HARNESS 1

6 1 E0872851430  HANDRAIL(A) 2

7 1 E0872851440  HANDRAIL(B) 1

8 1 E1703004900  TURN SIGNAL LIGHT 2

9 2 E1703004904  BLUB 2

10 1 E1100041025  BOLT M10X 25 15

11 1 E1140020010  SPRING WASHER 10 15

12 1 E1141110010  WASHER 10 2

13 1 E1141550010  WASHER M10 14

14 1 E1130040010  NUT M10 1

15 1 E1130040008 NUT M8 12

16 1 E1140020008  SPRING WASHER 8 12

17 1 E1533201020  U-BOLT 3

18 1 E1533201006  U-BOLT 3

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 34. BACK MIRROR

Flg.34. BACK MIRROR EQ;:CQOR EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) _(B) (C) O (E) (F)
1 1 E0872870510  STAY,BACK MIRROR 1
P/C NEWS NO0: V0OK3310-3 1-1 1 [E0872870530  STAY,BACK MIRROR 2 S
Sy p 5 PUBLISHED : 2000/12 (A=SHIYOSEZU)
Fig. 34 BACK MIRROR 12 1 E0872870570  STAY, BACK MIRROR 2 ]
(A=M/#00542C)
13 1 E0872870640  STAY, BACK MIRROR 2 N
(A=M/#00583C)
2 1 E1656500040 BACK MIRROR 1 z
(A=M/#00541C)
3 1 E1656500080 BACK MIRROR 1
3-1 1 E1656500090 BACK MIRROR 2 S
(A=M/#00542C)
4 1 E1130040014  NUT M14 2
4-1 1 E1130040014  NUT M14 4 K
(A=M/#00542C)
5 1 E1140020014  SPRING WASHER 14 1
5-1 1 E1140020014 SPRING WASHER 14 2 K
(A=M/#00542C)
6 1 E1225110014 SPRING 1
6-1 1 E1225110014 SPRING 2 K
(A=M/#00542C)
7 1 E1213010430 SPRING PIN 1 z
(A=M/#00541C)
8 1 E0872870520 HOLDER 2 w
(A=SHIYOSEZU)
I 81 1 E0872870560  HOLDER 2 S
(A=M/#00542C)
| 82 1 E0872870630  HOLDER 2 N
(A=M/#00583C)
9 1 E1130040012 NUT M12 4 W
(A=M/#00542C)
10 1 E1140040012 SPRING WASHER 12 2 W
(A=M/#00542C)
1 1 E1225110012  SPRING 12,DISH 2 w
(A=M/#00542C)
| 12 1 E0872870550 COLLAR 2 w

(A=M/#00542C)

_-—!IMZP' 005825 [

/% 205420~ 00532¢

5
CTORBEROLELE, | | T—u
THIS FIGURE IS REVISED.

N/ 0050iC~00541¢

Remarks

(1)USELESS N:Old =5 New, Q:0ld *725 New, R:Old £ New, S:0ld ¥ New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 35 FLOOR MAT

Fig.35. FLOOR MAT aadted .
©= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (D) (E) (F)

1 1 E0872351510  FLOOR MAT A 1
35 7a7Tyh 2 1 E0872351520  FLOOR MAT B(HEATER) 1
Fig. FLOOR MAT 3 1 E0872351210  FLOOR MAT C(AIR.CON) 1
4 1 E0872351220  FLOOR MAT D(AIR.CON) 1

IT7 ik

ALR CON SPEC.

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 36, OPERATOR SEAT

Fig.36. OPERATOR SEAT EQ;:CQOR EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

Frl— B} 1 1 E1914100060 OPERATOR SEAT ASSY. 1
7 2 2 E1914102060 FRAME KIT 1
Fig. 36 OPERATOR SEAT 3 2 E1914103060 SUSPENSION KIT 1
4 2 E1914105060 COVER KIT,SUSPENSION 1
5 2  E1914106060 ADJUSTER KIT 1
1ine. 2 ~ 10 6 2 E1914107060 BACK COVERKIT 1
‘ 7 2 E1914108060 BACK FOAM KIT 1
8 2 E1914109060 SEAT COVERKIT 1
9 2 E1914110060 SEAT FOAM KIT 1
10 2 E1914111060 INSERT KIT 1
1" 1 E1110040816 BOLT M 8X 16 6
12 1 E1140020008 SPRING WASHER 8 6
13 1 E1141110008 WASHER 8 4
14 1 E0872341508 BOLT M 8X 20 1

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 37 CABIN(1)

H (A)=C120R (D)=
Fig.37. CABIN(1) o) e
) (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY [
(A) (B) (C) (D) (E) (F)
1 1 E0872862000  CABINE ASSY. 1
, 3 Frb (1) 2 2 E0872862100  CABINE COMP. 1
Fig. CABIN (1) 3 2 E0872862600  BOLT A 4
4 2 E0003000010  SPACER 4
b ASSY, 5 2 E0872862700  SPONGY 1
CABIN ASSY. {E0872862000) 6 2 [E1654305100  SPONGY 2
Vinc. FIG 37 REF. NO. 2~ 11 7 2  E1654305080 SPONGY 1
L e aor 8 2 E1654305090  SPONGY 2
FIG 40 REF. NO. 2~35 9 2 E1651005030  RUBBER, CUSHION 8
FIG 41 REF. NO. 2~39 10 2 E1132030016  CASTLE NUT M16 4
. 11 2 E1210000430  COTTER PIN 4 X 30 4
4
2
Remarks Yes No Yes No
(1)INCLUSIVE FIG.38-FIG.41 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 38 CABIN(2)

1 A)=C120R D)=
Fig.38. CABIN(2) o o
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (C) (D) (E) (F)
. 1 2 E0872862100  CABINE COMP. 1
Fig. 3 g:B!ffd/ ((22)) 3 3 E0872862102  GLASS(REAR) 1
4 3 E0872861600  SIDE SASH ASSY.(L) 1
5 4 E0872861602  GLASS(UPPER) 1
Frt” YCOMP. 6 4 E0872861603  GLASS(LOWER) 1
CABIN Cs%M;'E Fngg”(?fﬂgg’ 7 4 E1654007000  LOCKA 1
e R Mo, 20 6 8 4 E1654007200 LOCKB 1
FIG 40 REF. NO. 2~35 9 3 [E0872862500  SIDE SASH ASSY.(R) 1
FIG 41 REF. NO. 2~ 39 10 4 E0872862502  GLASS 1
1 11 4 E0872862503  GLASS 1
A | 12 4 E1654007500  LOCK A 1
13 4 E1654007600 LOCK B 1
14 3 E0872862800 DOOR ASSY. 1
15 3 E0872862400  FRONT SASH ASSY. 1
16 3 E0872862110  INTERIOR MATERIAL 1
17 3 E0872862180  GUARD 1
18 3 E1654005000  CLIP 4
19 3 E1654262295  H-RUBBER 1
20 3 E1654262280  H-RUBBER 1
21 3 E1654262429  H-RUBBER 1
22 3 E1654520326  SEAL 1
23 3  E1654605354  SEAL 1
24 3  E1654520086  SEAL 1
25 3 E1100240816  BOLT M 8X 16 8
26 3 E1140020008  SPRING WASHER 8 8
27 3 E1141110008  WASHER 8 8
15 REFER T0
FIG. 40 22
23 14 REFER TO
FIG. 41
Remarks
(1)REFER TO FIG.41
(2)REFER TO FIG.40 N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.39. CABIN(3)

Fvi (3)
Fig. 3 CABIN (3)

Frk" 7COMP.
CABIN COMP. (E0872862100}
1 inc. FIG. 38 REF. NO. {1) ~27
’ F1G. 39 REF. NO. 2~64
FIG. 40 REF. NO. 2~35
62 FI1G. 41 REF. NO. 2~39

28
s

0CK30-G33100 390. CAB|N(3)

(A)=C120R (D)=
(B)= E)
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)

1 2 E0872862100 CABINE COMP. 1
2 3 EO0872861860 STRIKER 1
3 3 EO0872861115 COVER 1
4 3 EO0872862111 PLATE 1
5 3 EO0872862170 PLATE 1
6 3 EO0872862118 PLATE 1
7 3 E0872862112 PLATE 1
8 3 E0872862140 COVER(L) 1
9 3 E0872862145 COVER(R) 1
10 3 EO0872861124 PIN 2
11 3 E0872862150 WIRE HARNESS 1
12 3 E0872861126 WIRE HARNESS 1
13 3 EO0871885200 WIRE HARNESS 1
14 3 EO0871861650 CYLINDER LOCK 1
15 3 E0872862160 COVER 1
| 16 3 EO0872862165 CABLE(423MM) 1

I 16-1 3 E0872862166 CABLE(460MM) 1 S

(A=M/# 00612)

17 3 EO0872362175 SEAL 1
18 3 E1654005400 ROOM MIRROR 1
19 3 E0568614300 SPACER 2
20 3 E1651101370 STOPPER RUBBER 2
21 3 E1703001750 ROOM LAMP 1
21A 3 E1703001751 BULB 1
22 3  E1654004800 HANGER 1
23 3 E1653691970 ASH TRAY 1
24 3 E1653691350 POCKET ASSY. 1
25 3 E1654000810 OUTER HANDLE 1
26 3 E1653110330 HANDLE,INNER 1
27 3 E1653692890 LATCH,SQUARE 1
28 3  E1654006000 PIVOT 1
29 3 E1654004701 CONSTON 2

I 291 3 E1654004702 CONSTON 2 N

(A=*1997.04)

30 3 E1651101042 STOPPER 2
31 3 E1652221050 CLAMP 7
32 3  E1652002202 GROMMET 4
33 3  E1654009400 LOCK 1
34 3 E1130040012 NUT M12 2
35 3  E1100030420 BOLT M 4X 20 1
36 3 E1120530616 SCREW 4
37 3 E1120530408 SCREW M 4X 8 6
38 3 E1120530412 SCREW(+)M 4X12 2
39 3 E1120530512 SCREW (+) M 5X12 6
40 3 E1120530516 SCREW (+) M 5X16 8
41 3 E1120530612 SCREW(+)M 6X16 5
42 3  E1120630412 SCREW M 4X12 5
43 3 E1120630512 SCREW (+) M 5X12 2
44 3 E1100240816 BOLT M 8X 16 4
45 3  E1122530512 SCREW M 5X 12 1
46 3 E1130040010 NUT M10 3

Yes

Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 39 CABIN(3)

Fig.39. CAB|N(3) EQ;:CQOR EE)):
©= )=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (D) (E) (F)
47 3 E1120630816  SCREW M 8X16 2
3 Frk (3) 48 3 E1130040004  NUT M4 1
Fig. CABIN (3) 49 3 E1140020004  WASHER,SPRING M 4 8
50 3 E1140020005  SPRING WASHER 5 8
HE SCONP. 51 3 E1140020006  SPRING WASHER 6 13
| inCBIN COMP, (ECBTZ862100) 52 3 E1140020008  SPRING WASHER 8 4
P o 39 R N2~ 53 3 E1140020010  SPRING WASHER 10 3
- O 54 3 E1141110004  WASHER,PLAIN 4 6
82 FIG A1 RERNO 230 55 3 E1141110005  WASHER 5 8
8 L 56 3 E1141110006  WASHER,PLAIN 6 4
57 3 E1141110008  WASHER 8 4
58 3 E1140330006  WASHER(TOOTHED) 1
59 3 E1214000005 PIN5 1
60 3 E1653182720  GRIP 1
61 3 E1120530620  SCREW(+) M 6X 20 4
62 3 E1131242008 FLANGE NUTM 8 1
63 3 933110-00300  PACKING 1
| 64 3 E1654301003  URETHANE SPONGY 2 z
(A=*1997.02)
| 65 3 E0872862185  STOPPER 2 W
(A="1997.02)

A
i lopthy,
02,500,
v
AR
"I{‘/_’;

%

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 40. CABIN(4),FRONT SASH

Fig.40. CABIN(4),FRONT SASH o or
o (C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)

' 1 2 E0872862100 CABINE COMP. 1

4 FrEy (4): 7arMyia 2 3  E0872862400 FRONT SASH ASSY. 1

Fig. CABIN (4): FRONT SASH 4 4 E0872862402  GLASS 1

5 4  E0872861503 ROLLER 4

vt JCOMP. 6 4  E0872862440 COLLAR 2
CABIN COMP. (E0872862100) 7 4  E0872861505 PLATE 1
tine. F16.38 REFM0 o2t 8 4 E0872862406  GRIP 1
FIC 40 REF N 235 9 4 E0872861507  WIPER BRACKET 1

FiG 41 REF. ND. 2~39 10 4  E1654005350 LATCH(L) 1

11 4 E1654005300 LATCH(R) 1

1 12 4  E1654618076 SEAL 1
‘ 13 4  E1704008324 WIPER MOTOR 1
14 4 E1704140400 WIPER ARM 1

15 4 E1704206450 BLADE, WIPER 1

16 4  E1654040100 GRIP 1

2ine.(2)~ 33 17 4 E1651101042  STOPPER 2

‘ 18 4  E1654262365 H-RUBBER 1

19 4 E1652101811 RUBBER FOOT 2

20 4 E1704400001 COVER 1

21 4 E1110040516 CAP BOLT M 5X 16 12

22 4 E1120530310 SCREW(+) M 3X 10 2

23 4 E1120530614 SCREW(+)M 6X 14 2

24 4 E1140020003 WASHER,SPRING M 3 2

25 4  E1140020005 SPRING WASHER 5 12

26 4 E1140020006 SPRING WASHER 6 4

27 4  E1141110003 WASHER,PLAIN 3 2

28 4  E1141110005 WASHER 5 2

29 4 E1141110006 WASHER,PLAIN 6 4

30 4 E1130040006 NUT M 6 3

31 4 E1130140010 NUT M10 4

32 4  E1120530620 SCREW(+) M 6X 20 2

33 4  E1652201005 TIE-LAP 1

34 4 E1100040516 BOLT M 5X 16 2

35 4  E0398612500 COVER 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 41, CABIN(5),DOOR

i (A)=C120R (D)=
Fig.41. CABIN(5),DOOR o o
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

by (6): F7— 1 2  E0872862100  CABINE COMP. 1
Ei 4 1 CABIN (5): DOOR 2 3 [E0872862800  DOOR ASSY. 1

E- 4 4 E0872862302  GLASS 1

5 4 E1654262340  H-RUBBER 1

SrE SCOWP. 6 4 E1654005900  STRIKER 1

CABIN COMP. (E0872862100) 7 4 E1130090010  NUT M10 4

1 inc.FIG 38 REF. NO. (1) ~27 8 4  E1141120010  WASHER 2

y i:g ig QE: :g- g:gg 9 4 E1652003200  CAP 2

F1G 41 REF NO. 230 10 4  E1654005600  OUTER HANDLE 1

11 4  E1120540610  SCREW 2

12 4 E0871861650  CYLINDER LOCK 1

13 4  E1141120010  WASHER 1

14 4 E1140020010  SPRING WASHER 10 1

15 4 E1130040010  NUT M10 1

2 inc.(2)~38 16 4 E0872862815 COVER 1

17 4  E1120540408  SCREW M 4X 8 6

18 4  E1141120006  WASHER M 6 8

19 4 E1654009300  LOCK LH 1

20 4 E0872861330  NUT PLATE 1

21 4  E1100040635  BOLT M 6X 35 4

22 4 E1140020006  SPRING WASHER 6 8

23 4 E1654605097  SEAL 1

24 4 E0872862823  LEVER 1

25 4  E1120540616  SCREW M 6X 16 2

26 4  E1140020005  SPRING WASHER 5 2

27 4  E1654008800  KNOB 1

28 4  E1130040006 NUTM®6 3

17 42 29 4  E1120540514  SCREW 2
30 4 E0007000083  SPRING 1

{LJ 31 4 E1652601601  BUSHING 1
32 4 E0872862812  PLATE 1

33 4 E1140020004  WASHER,SPRING M 4 6

1% 34 4  E1141120004  WASHER 4 6
35 4 E0872862837  BRACKET 1

36 4 E1141120005  WASHER 2

37 4 E1100040616  BOLT M 6X 16 1

38 4 EO0872861120  PLATE 1

39 3 933110-00300 PACKING 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

1 A)=C120R D)=
Fig.42. HEATER o o
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) (B) () (D) (E) (F)
1 1 E1911507651  HEATER 1
. 42 k—y— 2 1 E1911531820  HOSE,HEATER 1
Fig. HEATER
3 1 E1911521820  HOSE,HEATER 1
4 1 E1911503000 COVER 1
5 1 E1911500500  CLAMP 4
6 1 E1652201005  TIE-LAP 3
7 1 E1100241020  BOLT M10X 20 4
8 1 E1140020010  SPRING WASHER 10 4
9 1 E1141110010  WASHER 10 4
10 1 E0563500400  COVER 1
1 1 E1100240816  BOLT M 8X 16 2
12 1 E1140020008  SPRING WASHER 8 2
13 1 E1141110008  WASHER 8 2
14 1 E1703222200 CORRUGATE TUBE 1
15 1 E1703222220 CORRUGATE TUBE 1
16 1 E1911531800  HOSE,HEATER 1 1
17 1 E1911521880  HOSE,HEATER 1 1
18 1 E1703222260 CORRUGATE TUBE 1 1
19 1 E1703222280 CORRUGATE TUBE 1 1

0CK30-G33100 42 HEATER

7 aiis
AIR CON. SPEC.

Remarks

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

(1)SPECIFICATION OF AIR CONDITIONER




0CK30-G33100 0CK30-G33100 43, DEFROSTER

Fig.43. DEFROSTER EQ;:CQOR EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

) FonR4y— 1 1 E0872453510 DEFROSTER 1
Fig. 43 DEFROSTER 2 1 E1911504000 LOUVER 1
3 1 E1567405050 HOSE,DEFROSTER 1
4 1 E1533011070 WIRE CLAMP 2
5 1 E1652261410 TIGHT,CABLE 1
6 1 E1120590512 SCREW(+) M 5X 12 3
7 1 E1140090005 WASHER,SPRING M 5 3
8 1 E1122400512 TAPPING SCREW M 5X12 1
9 1 E1567405080 HOSE,DEFROSTER 1
Remarks
(1)SPECIFICATION OF HEATER
(2)SPECIFICATION OF AIR CONDITIONER N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.44. AIR CONDITIONER(1/2)(OPTIONAL)

Fig. 44

TF7a(1/2) (FF+ax)

AIR CONDITIONER (1/2) (OPTIONAL)

0CK30-G33100 44, AIR CONDITIONER(1/2)(OPTIONAL)

Remarks
(1)NOT ILLUSTRATED.

(A)=C120R (D)=
(B)= E)
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 E0872463120 AIR CON.PLATE A 1
2 1 E0872463130 AIR CON.PLATE B 1
3 1 E0872463140 GUIDE A 1
4 1 E0872463150 GUIDE B 1
5 1 E0872463320 BRACKET,PIPING 1
6 1 E0564612250 RETAINER PLATE,PIPIN 1
7 1 E0564612260 RUBBER PLATE,PIPING 1
8 1 E0872463160 HOUSING 1
9 1 E0872463170 SHAFT 1
10 1 E0872463180 PULLEY 1
11 1 E0872460297 WASHER 1
12 1 E0872460296 BOLT(LH) 1
13 1 E0872460400 GEAR 1
14 1 E0872461090 BRACKET,CONDENSER 1
15 1 E0872463300 STAY 2
16 1 E1911504350 HOSE(HIGH P.),AIR CO 1
17 1 E1911504360 HOSE(LIQUID),AIR CON 1
18 1 E1911504270 HOSE(LIQUID),AIR CON 1
19 1 E1911504240 HOSE(LOW P.),AIR CON 1
20 1 E1911503780 COMPRESSOR 1
21 1 E1911504280 CONDENSER 1
22 1 E1911503785 DRYER,RECEIVER 1
23 1 E1201040830 KEY 1
24 1 E1400202085 OIL SEAL 1
25 1 E1300206307 BEARING 2
26 1 E1203040728 WOODRUFF KEY 1
27 1 E0872463270 WASHER 1
28 1 E0872463310 NUT 1
29 1 E1221000080 SNAP RING 80 1
30 1 E0267010200 GUARD,HOSE 2
31 1 E1621002033 V-BELT 1
32 1 E0872433150 CLAMP TUBE 2
I 321 1 E0872433150 CLAMP TUBE 6 K
(A=*1997.02)
33 1 E1100041045 BOLT M10X 45 3
34 1 E1100041050 BOLT M10X 50 1
35 1 E1100041030 BOLT M10X30 5
36 1 E1100041025 BOLT M10X 25 6
37 1 E1100041020 BOLT M10X 20 5
38 1 E1100041016 BOLT M10X16 2
39 1 E1100241090 BOLT M10X 90 2
40 1 E1100040840 BOLT M 8X 40 1
41 1 E1100040825 BOLT M 8X25 2
42 1 E1100040620 BOLT M 6X 20 4
43 1 E1110040612 SOCKET BOLT M 6X 12 1
44 1 E1140020012 SPRING WASHER 12 2
45 1 E1140020010 SPRING WASHER 10 28
46 1 E1140020008 SPRING WASHER 8 6
47 1 E1140020006 SPRING WASHER 6 4
48 1 E1141110010 WASHER 10 8
49 1 E1141550010 WASHER M10 2

N:Old £=5 New, Q:0ld £225

Yes

++ CONTINUE ++

New, R:Old £—

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

0CK30-G33100 44, AIR CONDITIONER(1/2)(OPTIONAL)

Fig.44. AIR CONDITIONER(1/2)(OPTIONAL) (-caog o
(€)%= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (6) (D) (BE) (F)
50 1 E1130040012  NUT M12 2
) 44 ZIFa(1/2) (AT a) 51 1 E1130040010  NUT M10 2
53 1 E1560001675  NIPPLE, GREASE PT1/8 1
54 1 E1703210718  CORRUGATE TUBE 1
55 1 E1652231140  TIE-LAP 2
56 1 E1532210150  SPIRAL-TUBE 1
| 56-1 1 E1532218170  SPIRAL-TUBE 1 N
(A=*1997.02)
57 1 E1532210020  SPIRAL-TUBE 1
| 57-1 1 E1532218020  SPIRAL-TUBE 1 N
(A=*1997.02)
58 1 E1532210220  SPIRAL-TUBE 1
| 58-1 1 E1532218220  SPIRAL-TUBE 1 N
(A=*1997.02)
59 1 E1532210280  SPIRAL-TUBE 1
I 5941 1 E1532218300  SPIRAL-TUBE 1 N
(A=*1997.02)
60 1 E1100041035  BOLT M10X 35 4
61 1 E1420141100  O-RING 1
62 1 E0872463340  HOSE,HIGH PRESSURE 1
63 1 E1511050001  HOSE ADAPTER 1
64 1 E1531360025  RUBBER HOSE,PROTECT 1
65 1 E0007300003  CLAMP, HOSE 1
66 1 E0007300005  CLAMP 1
67 1 E1652231250  TIE-LAP 2
| 67-1 1 E1652231250  TIE-LAP 3 K
(A=*1997.02)
68 1 E1652200004  TIE WRAP 2
| 681 1 E1652200004  TIE WRAP 3 K
(A=*1997.02)
I 69 1 E1567325000 CUFFS 4
(A=*1997.02)
I 70 1 E0872463100  COOLING GAS 4 w
(A=*1997.02)

Remarks

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

(1)NOT ILLUSTRATED.




0CK30-G33100 0CK30-G33100 45, AIR CONDITIONER(2/2)(OPTIONAL)

Fig.45. AIR CONDITIONER(2/2)(OPTIONAL) Eggm %)
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 1 E0872463190  BLOW-DOWN UNIT ASSY. 1
;’6 gL'I‘gVH‘gDNOj ;ggg%“ 3 2 E0872460210  INSULATOR 1

TP (2/2) (FFas) 4 2  E0872463193  INSULATOR 1

Fig. 45 AIR CONDITIONER (2/2) (OPTIONAL) 5 2 [E0872463194  INSULATOR !
6 2  E0872463195  INSULATOR 1

19 ne(19)-21 . 7 2 E0872463196  INSULATOR 1

8 2  E0872463197  INSULATOR 1

9 2  E0872463198  INSULATOR 1

10 2 E0872463199  INSULATOR 1

11 2  E0872463191  INSULATOR 1

12 1 E0872463200  BRACKET,BODY 2

22 ine(22) 25 13 1 E0872460290  COVER,BLOW-DOWN DUCT 1

14 1 E0872460295  INSULATOR 1

15 1 E0872463210  PANEL,AIR CON. 1

25 16 1 E0564612640  INSULATOR 5 2

17 1 E0564612650  INSULATOR 6 2

24 18 1 EO0872463290  RUBBER PLATE 1

(22) 19 1 E0872463220  DUCT(R)ASSY. 1

20 2  E0872463222  INSULATOR 1

40 21 2 E0872463223  INSULATOR 1

22 1 E0872463230  DUCT(L)ASSY. 1

59 24 2 E0872463222  INSULATOR 1

25 2 E0872463233  INSULATOR 1

38 26 1 E0872463240  PLATE 1

27 1 E0872463250  INSULATOR 1

28 1 E0872463260  AIR CON UNIT 1

29 1 E0872460300  HARNESS,AIR CON. 1

30 1 E1911504160  SWITCH ASSY,AIR CON. 1

31 1 E1911504180  DRAIN TUBE ASSY. 1

] 32 1 E1531112100  VINYL HOSE 1
—?&L/ 33 1 E1567405058  HOSE,DEFROSTER 1
! 1 34 1 E1911504000  LOUVER 2

A 35 1 E1652051200 GROMMET 1

36 1 E1651010003  CUSHION RUBBER 4

37 1 E1653916008  SEAL TRIM 2

32— 38 1 E1652200008  TIGHTENER TY-8 2
39 1 E1533700017  HOSE CLIP 5

40 1 E1533700066  HOSE CLIP 4

41 1 E1652053600 GROMMET 1

42 1 EO0872463280  DUCT ASSY. 1

54 43 2 E0872463282  INSULATOR 1

E—sman~ 63/@?////// 44 2 E0872463283  INSULATOR 1
10 HEATER e 45 2  E0872463284  INSULATOR 1
HLET PORT / 46 1 E1652231140  TIE-LAP 1
N 47 1 E1100041020  BOLT M10X 20 4

T HEATER 48 1 E1100040820  BOLT M 8X 20 2

QUTLET POI 49 1 E1120590510  SCREW M 5X 10 8

TH BRI ERLTUF 50 1 E1105090516  BOLT(+)M 5X 16 5
" -MARKED PAKT 1S ADDED. 51 1 E1105090510  BOLT(+)M 5X 10 8
52 1 E1120590512  SCREW(+) M 5X 12 8

53 1 E1140020010  SPRING WASHER 10 26

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.45. AIR CONDITIONER(2/2)(OPTIONAL)

P/C NEWS NO: YOOK3310-3
PUBLISHED : 2000/12

45 I7(2/2) (AF )
Fig. AIR CONDITIONER (2/2) (OPTIONAL)

19 inc.(19)~ 21

/

) Y
R L PN=IN /
70 HEATER ’/
INLET PORT /}//V

E—- RO~
0 HEATER
OUTLET PORT

CH R T BT,

" -MARKED PART IS ADDED.

22 ine.(22)~ 25

24
(22)

40

0CK30-G33100 45 AIR CONDITIONER(2/2)(OPTIONAL)

(A)=C120R (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
54 1 E1140020008 SPRING WASHER 8 16
55 1 E1140090005 WASHER,SPRING M 5 27
56 1 E1141190005 WASHER,PLAIN M 5 16
57 1 E1130040008 NUT M 8 8
58 1 E0872463330 LAMP HARNESS 1
59 1 E1567405055 HOSE,DEFROSTER 1
60 1 E1652051600 GROMMET 1
61 1 E1652200007 BAND 1
62 1 E1141110008 WASHER 8 8
63 1 E1141550008 WASHER 2
| 64 1 E1911504164 FILTER, AIR CON. 1 w
(A=FROM 1ST)
65 1 E1911504106 STAY 4 w
(A=FROM 1ST)
66 1 26645-060122 WING BOLT M 6X12 4 W
(A=FROM 1ST)
| 67 1 E1911504166 RESISTER 1 W
(A=FROM 1ST)
| 68 1 E1911504165 SWITCH 1 W
(A=FROM 1ST)
N:Old &New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes'

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.46. VESSEL

~yzib
Fig. 4 VESSEL

/4 00501C~00539C

Y/

BRI
3

YO
=3

0CK30-G33100 46. VESSEL

Remarks
(1)REFER TO FIG.61

(A)=C120R (D)=
(B)= E)
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 E0872605100 VESSEL 1
2 1 E0872605010 GUARD PLATE 1
3 1 E0872605020 CUSHION 2
4 1 E0872605030 PIPE 8
5 1 E0872605300 PIN 2
6 1 E0872605340 PIN 2
7 1 E0872603040 PIN 2
| 7-1 1 E0872605350 PIN 2 N
(A=M/#00540C)
8 1 E1900072000 DUMP CYLINDER ASSY 2
9 1 E1560001000 NIPPLE,GREASE PT1/8 4
| 10 1 E1511050001 HOSE ADAPTER 2 Z
(A=M/#00539C)
| 1 1 E0872605331 HOSE 2 Z
(A=M/#00539C)
12 1 E1100141010 BOLT M10X110 2
13 1 E1100041095 BOLT M10X 95 2
14 1 E1130040010 NUT M10 8
15 1 E1100240820 BOLT 8
16 1 E1140020008 SPRING WASHER 8 8
17 1 E1141110008 WASHER 8 8
18 1 E1100241435 BOLT M14X 35,P2.0 2
19 1 E1140020014 SPRING WASHER 14 2
20 1 E0872603050 COLLAR 2
21 1 E0872603060 WASHER 2
22 1 E1100041250 BOLT 8
23 1 E0003600123 WASHER 8
24 1 E0872605040 PLATE 1
25 1 E0872605050 PIN 1
26 1 E0872605060 PIN 1
27 1 E0416100800 PIN 1
28 1 E0416100900 RING 1
29 1 E1220000035 SNAP RING 3
| 30 1 E0872605332 HOSE 2 Z
(A=M/#00539C)
31 1 E0872605080 LOCK,VESSEL 1
32 1 E1100041030 BOLT M10X30 4
33 1 E1141110010 WASHER 10 4
34 1 E1140020010 SPRING WASHER 10 4
35 1 E0872605090 PLATE 2
36 1 E1560001675 NIPPLE, GREASE PT1/8 2
37 1 E1100242040 BOLT 2
38 1 E1140020020 SPRING WASHER M20 2
| 39 1 E1511150001 HOSE ADAPTER 2 z
(A=M/#00539C)
| 40 1 E0872605360 PIPE ASSY.(L) 1 W
(A=M/#00540C)
| 41 1 E0872605370 PIPE ASSY.(R) 1 W
(A=M/#00540C)
| 42 2 E1502100601 CONNECTOR 2 W

(A=M/#00540C)

Yes

N:Old =5 New, Q:0ld *75 New, ROId £

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.46. VESSEL

~yzib
Fig. 4 VESSEL

/4 00501C~00539C

Y/

BRI
3

YO
=3

0CK30-G33100 46. VESSEL

(A)=C120R (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
| 43 2 E1502300601 ELBOW NIPPLE 2 W
(A=M/#00540C)
| 44 1 E0872605380 PIPE ASSY.(L) 1 W
(A=M/#00540C)
| 45 1 E0872605390 PIPE ASSY.(R) 1 W
(A=M/#00540C)
| 46 2 E1502100601 CONNECTOR 2 w
(A=M/#00540C)
| 47 2 E1502300601 ELBOW NIPPLE 2 W
(A=M/#00540C)
| 48 1 E1501810001 PLUG PT1/8 2 W

(A=M/#00540C)

Remarks
(1)REFER TO FIG.61

N:Old *ie=s

Yes
Yes'

Yes

New, O:OIdL‘L»NeW, R:0Old *—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 47, REAR LINK(OPTIONAL)

Fig.47. REAR LINK(OPTIONAL) EQ;:CQOR EE)):
7 ©)= F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) () (B (E) (F)
1 1 E0872622510  LEVER,HOOK 1
47 Yy —o (7 a) 2 1 E0872622550  SPRING ASSY 1
Fig. REAR LINK (OPTIONAL) 3 1 E0872622600  LEVER COMP. 1
4 2 E1333002020  BUSHING 4
5 1 E0872622650  SHAFT,LEVER 1
. 6 1 E0872622660  PLATE 1
i 7 1 E0004015001  PIN 1
[ 8 1 E0004015002  PIN 1
9 1 E0005515050  YOKE 1
10 1 E0353205032  SEAL 2
o 11 1 E0093208300 WASHER 2
12 1 E1560011006  NIPPLE, GREASE 1
: [ 121 1 E1560011006  NIPPLE, GREASE 2 K
(A=M/#00525C)
13 1 E1340600200 ROD END 2
14 1 E0007000092  SPRING 1
15 1 E1100241025  BOLT M10X 25 2
16 1 E1140020010  SPRING WASHER 10 2
17 1 E1130540012  NUT M12 1
18 1 E1130640020  NUT M20,P1.5 4
19 1 E1141110020  WASHER 20 4
20 1 E1214000012  PIN, SNAP 2
21 1 E1210010563  COTTER PIN 1
22 1 E1141110016  WASHER,PLAIN M16 2
[ 23 1 E1141110006  WASHERPLAIN 6 1 W

(A=M/#00525C)

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.48. STRENGTHEN VESSEL(OPTIONAL)

ris. &

W/t 00501C~00535C

it~ (F 723

STRENGTHEN VESSEL (OPTIONAL)

8 REFER TO
FIG. 61

M/# 00501C
~00539C

0CK30-G33100 48, STRENGTHEN VESSEL(OPTIONAL)

Remarks
(1)REFER TO FIG.61

(A)=C120R (D)=
(B)= E)
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 E0872605500 VESSEL 1
2 1 E0872605010 GUARD PLATE 1
3 1 E0872605020 CUSHION 2
4 1 E0872605030 PIPE 8
5 1 E0872605300 PIN 2
6 1 E0872605340 PIN 2
7 1 E0872603040 PIN 2
| 7-1 1 E0872605350 PIN 2 N
(A=M/#00540C)
8 1 E1900072000 DUMP CYLINDER ASSY 2
9 1 E1560001000 NIPPLE,GREASE PT1/8 4
| 10 1 E1511050001 HOSE ADAPTER 2 Z
(A=M/#00539C)
| 1 1 E0872605331 HOSE 2 Z
(A=M/#00539C)
12 1 E1100141010 BOLT M10X110 2
13 1 E1100041095 BOLT M10X 95 2
14 1 E1130040010 NUT M10 8
15 1 E1100040820 BOLT M 8X 20 8
16 1 E1140020008 SPRING WASHER 8 8
17 1 E1141110008 WASHER 8 8
18 1 E1100241435 BOLT M14X 35,P2.0 2
19 1 E1140020014 SPRING WASHER 14 2
20 1 E0872603050 COLLAR 2
21 1 E0872603060 WASHER 2
22 1 E1100041250 BOLT 8
23 1 E0003600123 WASHER 8
24 1 E0872605040 PLATE 1
25 1 E0872605050 PIN 1
26 1 E0872605060 PIN 1
27 1 E0416100800 PIN 1
28 1 E0416100900 RING 1
29 1 E1220000035 SNAP RING 3
| 30 1 E0872605332 HOSE 2 Z
(A=M/#00539C)
31 1 E0872605080 LOCK,VESSEL 1
32 1 E1100041030 BOLT M10X30 4
33 1 E1141110010 WASHER 10 4
34 1 E1140020010 SPRING WASHER 10 4
35 1 E0872605090 PLATE 2
36 1 E1560001675 NIPPLE, GREASE PT1/8 2
37 1 E1100242040 BOLT 2
38 1 E1140020020 SPRING WASHER M20 2
| 39 1 E1511150001 HOSE ADAPTER 2 z
(A=M/#00539C)
| 40 1 E0872605360 PIPE ASSY.(L) 1 W
(A=M/#00540C)
| 41 1 E0872605370 PIPE ASSY.(R) 1 W
(A=M/#00540C)
| 42 2 E1502100601 CONNECTOR 2 W

(A=M/#00540C)

N:Old =5 New, Q:0ld *75 New, ROId £

Yes

++ CONTINUE ++

Yes
Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 48, STRENGTHEN VESSEL(OPTIONAL)

Fig.48. STRENGTHEN VESSEL(OPTIONAL) oo or
- (C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)

| 43 2  E1502300601 ELBOW NIPPLE 2 w

) 4 b~ (1’7”/5‘/)L ot . (A=M/#00540C)
Fig. STRENGTHEN VESSEL (OPTIONAL) | 44 1 E0872605380 PIPE ASSY.(L) 1 W

(A=M/#00540C)
| 45 1 E0872605390 PIPE ASSY.(R) 1 w

(A=M/#00540C)
| 46 2 E1502100601 CONNECTOR 2 W

(A=M/#00540C)
| 47 2 E1502300601 ELBOW NIPPLE 2 W

(A=M/#00540C)
| 48 1 E1501810001 PLUG PT1/8 2 w

(A=M/#00540C)

— W/ 00501C
te] 20 53 ~00539C
47 19
W/t 005016~00535C 8 REEEE' g? 3*22 %;@/18
Remarks Yes No Yes No

(1)REFER TO FIG.61 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.49. VESSEL WITH REAR GATE(OPTION)

rg &

BTANF Ry (T ay)
VESSEL WITH REAR GATE (OPTIONAL)

42
& /e a0s01c
~00539C

0CK30-G33100 49, VESSEL WITH REAR GATE(OPTION)

Remarks
(1)REFER TO FIG.61

(A)=C120R (D)=
(B)= E)
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 E0872606100 VESSEL,W/REAR GATE 1
2 2 E0872606230 BRACKET(L) 1
3 2 E0872606240 BRACKET(R) 1
4 1 E0872606300 REAR GATE 1
5 2 E0002140035 BUSHING 2
6 1 E0872605010 GUARD PLATE 1
7 1 E0872605020 CUSHION 2
8 1 E0872605030 PIPE 8
9 1 E0872605300 PIN 2
10 1 E0872605340 PIN 2
1 1 E0872603040 PIN 2
I 111 1 E0872605350 PIN 2 N
(A=M/#00540C)
12 1 E1900072000 DUMP CYLINDER ASSY 2
13 1 E1560001000 NIPPLE,GREASE PT1/8 6
| 14 1 E1511050001 HOSE ADAPTER 2 Z
(A=M/#00539C)
| 15 1 E0872605331 HOSE 2 Z
(A=M/#00539C)
16 1 E1100141010 BOLT M10X110 2
17 1 E1100041095 BOLT M10X 95 2
18 1 E1130040010 NUT M10 8
19 1 E1100040820 BOLT M 8X 20 8
20 1 E1140020008 SPRING WASHER 8 8
21 1 E1141110008 WASHER 8 8
22 1 E1100241435 BOLT M14X 35,P2.0 2
23 1 E1140020014 SPRING WASHER 14 2
24 1 E0872603050 COLLAR 2
25 1 E0872603060 WASHER 2
26 1 E1100041250 BOLT 8
27 1 E0003600123 WASHER 8
28 1 E0872606010 PIN 2
29 1 E1100040885 BOLT M 8X 85 2
30 1 E1130040008 NUT M 8 4
31 1 E0416100800 PIN 1
32 1 E0416100900 RING 1
33 1 E1220000035 SNAP RING 1
34 1 E0872605080 LOCK,VESSEL 1
35 1 E1100041030 BOLT M10X30 4
36 1 E1141110010 WASHER 10 4
37 1 E1140020010 SPRING WASHER 10 4
38 1 E0872605090 PLATE 2
39 1 E1560001675 NIPPLE, GREASE PT1/8 2
40 1 E1100242040 BOLT 2
41 1 E1140020020 SPRING WASHER M20 2
| 42 1 E1511150001 HOSE ADAPTER 2 Z
(A=M/#00539C)
| 43 1 E0872605332 HOSE 2 Z
(A=M/#00539C)
| 44 1 E0872605360 PIPE ASSY.(L) 1 W

(A=M/#00540C)

N:Old £=5 New, Q:0ld £225

Yes

++ CONTINUE ++

Yes

New, R:Old £—

Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 49, VESSEL WITH REAR GATE(OPTION)

Fig.49. VESSEL WITH REAR GATE(OPTION) o or
B (C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
. | 45 1 E0872605370 PIPE ASSY.(R) 1 w
49 =E e FaAR, GATE (OPTIONAL (A=N#005400)
Fig. VESSEL WITH R ¢ ) | 46 2 E1502100601 CONNECTOR 2 W
(A=M/#00540C)
| 47 2  E1502300601 ELBOW NIPPLE 2 w
(A=M/#00540C)
| 48 1 E0872605380 PIPE ASSY.(L) 1
(A=M/#00540C)
| 49 1 E0872605390 PIPE ASSY.(R) 1
(A=M/#00540C)
| 50 2 E1502100601 CONNECTOR 2 w
(A=M/#00540C)
| 51 2 E1502300601 ELBOW NIPPLE 2 w
(A=M/#00540C)
| 52 1 E1501810001 PLUG PT1/8 2 W
(A=M/#00540C)
53 1 E0872605070 PIN 1
42
@/M/# 00501G
~00539C
Remarks Yes No Yes No
(1)REFER TO FIG.61 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 50, BACK BUZZER(OPTIONAL)

Fig.50. BACK BUZZER(OPTIONAL) e or
(©= Fz=
REF. LEV. PARTSNO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

E1703700007 ALARM

50 Py o TH—(FF al)
Fig. BACK BUZZER(OPTIONAL)

E1140020006 SPRING WASHER 6

E1130040006 NUT M 6

A
1
E1100040620 BOLT M 6X 20 2
2
2
E1140330006 WASHER(TOOTHED) 1

AW N -
A ala a

<es_
“Yes®

N:Old+— <esg New, Q:0ld*— New, R:0ld =5 New, S:OIdN‘—_poNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Yes No

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

0CK30-G33100 51. LABEL

1 A)=C120R D)=
Fig.51. LABEL EB;= EE)L
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) (B) (C) (D) (E) (F)
- 1 1 E0872930000  LABEL SET(STD) 1
Fig 5" LABEL 11 1 E0872932000  LABEL SET(STD) 1 s
: (A=M/#00537C)
1,2inc. 3 ~39 33 28 29 2 1 E0872931000  LABEL SET(FLAT SPEC) 1
< ; : I 241 1 E0872903300  LABEL SET(FLAT SPEC) 1 s
- ~ ) o :‘_”% &J . (A=M/#00537C)
% — y / 3 2 E0871082290  LABEL,CAUTION 1
P o %} b 4 2 E0872930010  LABEL,MODEL 2
YIEW A Vs 39 : PR 5 2  E0871081004  LABEL,YANMAR 1
32 gmm 17 6 2 E0872930040  LABEL,SPECIFICATION 1
18 9 2713 14 11 f@f@;@—@ 3% 7 2 E0872930050  LABEL 1
8 2 E0872930060  LABEL 1
\_ % 9 2  E0872930070  LABEL,(OVERTURN) 1
== 10 2 E0872930080  LABEL,LOCK 2
' , 11 2 E0872930090  LABEL,ENGINE 1
‘Lﬁ:‘iﬁ‘“ﬁaﬁﬁ%ﬁ - - 12 2  E0872930100  LABEL,PARKING BRAKE 1
CABIN INSIDE (1,2 . YRSy, 13 2 E0872930110  LABEL,DOWN-HILL 1
(1,2 e s > £ EmE DETAIL OF SUB TANK 14 2 E0872930120 LABEL 1
3 FRNT OETAIL 6 15 2 E0872930130  LABEL,BURN 2
Egt § H ‘ S 16 2 E0872930140  LABEL,ENGINE STOP 1
po— ’Tﬁ%—%[_ 31 17 2  E0872930150  CAUTION LABEL,BATTRY 1
LOVER FRONT OF gl oy 18 2 E0872930160  LABEL,HIGH VOLTAGE 1
CABIN INSIDE CAB PRMIEEER \\vesm T RN 19 2 E0872930170  LABEL,FUSE 1
36 DETAIL OF CABIN INSIDE CATE (PTIOMY. I 19-1 2 E0872930175  LABEL,FUSE 1 S
= (A=M/#00537C)
= 20 2 E0872930180  LABEL,GREASE 1
) e # A | 201 2 [E0872930240  LABEL,GREASE(STD) 1 N
(A=M#* * %)
21 2 E0872930190  LABEL,WARNING 1
— 22 2  E0872930200  LABEL,GREASE
il I 2241 2 E0872930230  LABEL,GREASE(STD) 1 N
== 23 wxrATHA L 23 2 E0872930210  LABEL,BRAND 2
5 ; \\ e / 25 2 E0871082040  LABEL,WARNING 1
4 26 2 E0871082060  LABEL,WARNING 1
27 2  E0871082090  LABEL,WARNING 1
28 2 E0871082120  LABEL,WARNING 1
29 2 E0871082130  LABEL,CAUTION 1
30 2 E0871082140  LABEL,WARNING 1
31 2  E0871082160  LABEL 1
32 2  E0871082170  LABEL,DANGER 1
33 2 E0871082190  LABEL,WARNING 1
34 2 E0871082210  LABEL,WARNING 1
35 2  E0871082220  LABEL,CAUTION 1
36 2 E0871082240  LABEL,FUEL 1
37 2 E0871082250  LABEL,HYD.OIL 1
38 2 E0871082260  LABEL,SUB.TANK 1
39 2 E0872930220  LABEL 1
I 40 2  E0872932020  LABEL,CAUTION 1 w1
(A=*1997.04)
I 41 2 E0872932010  LABEL 1 w1

Remarks
(1)NOT ILLUSTRATED.

Yes

N:Old £=5 New, Q:0ld £225
++ CONTINUE ++

Yes

New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 51. LABEL

i (A)=C120R (D)=
Fig.51. LABEL o o
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) () @) () (F)

(A=*1997.02)

SR
e D1 Te

1,2 inc. 3 ~39 33 28 29
4
- il
%‘ %20 15 /
ARHR DER
VIEW A VIEW D
S
VIEW C
89 271314 n 29O
f ERA
GAB P4l L 3BIERE o Q
i —
UPPER FRONT OF I
CABIN INSIDE (1,2) A T Y7L OB
0,2) ¢aress sEmem  DETAIL OF SUB TANK
34 FRONT DETAIL OF
IiYDRMjLIC OIL TANK
@% A& _Bl .
CAB PYNT DR ¢ 1 EEisas I
LOWER FRONT OF 122110 @n7A0RAT T O 23
CABIN INSIDE CAB IS{EE#R \\vessst W REAR !
36 DETAIL OF CABIN INSIDE GATE (OPTIONAL).
=,
) =L & {
i
)
29‘ BETF UMb D
5 VESSEL WITH REAR
{ \ GATE (OPT10NAL} /
4

Remarks
(1)NOT ILLUSTRATED. N:Old %New, Q:0ld =5 New, R:OId =5 New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100 0CK30-G33100 52 TOOL

Fig.52. TOOL EQ;:CQOR EE)):
7 ©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) () (B (E) (F)
IR 1 1 E0872620000  TOOL SET 1
Fig. 5 TooL 2 2 28110-100120  WRENCH 10X12 1
3 2  28110-140170  WRENCH 14X17 1
4 2 28110-190220 WRENCH 19X22 1
1 jne. 2~10 6 5 2 E1690002427  WRENCH 24X27 1
6 2  E1690100013  WRENCH 13 1
7 2  E1690220166  DRIVER 1
I 71 2 E1690220205  DRIVER 1 N
(A=*1996.10)
8 2 E1691000800  GREASE POMP 1
9 2 E1691400003  BAG, TOOL 1
10 2  E1691110003  NOZZLE,GREASE PUMP 1
1 1 E0872920100  INSTRUCT.MANUAL 1
12 1 E0872920200  SPARE FUSE 1

Remarks
(1)PART NO.OF TAKEUTI(E1690001012)
(2)PART NO.OF TAKEUTI(E1690001417)

(3)PART NO.OF TAKEUTI(E1690001922) N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100 0CK30-G33100 53 CONTROL VALVE ASSY.

Fig.53. CONTROL VALVE ASSY. EQ;:CQOR EE)):
(€)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I

(A) (B) (€) @) () (F)

53 2o L Emm coua ARy |
Fig. CONTROL VALVE ASSY. :

3 2 E1901034803 P-COVER ASSY. 1

4 2 E1901034804 T-COVER ASSY. 1

5 2 E1901034806 STUD BOLT 4

6 2 E1130050008 NUT M 8 4

;nc 2~7 7 2 E1140010008 SPRING WASHER 8 4
5
6

3 REFER TO FIG. 85

2 REFER 0 FIG. 54
4 REFER 70 FIG 56

Remarks
(1)REFER TO FIG.54
(2)REFER TO FIG.55

(3)REFER TO FIG.56 N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100 0CK30-G33100 54 BODY ASSY.,CONTROL VALVE

Fig.54. BODY ASSY.,CONTROL VALVE (-c1z0R or
©= Fr=
REF. LEV. PARTSNO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 2 E1901034810  BODY ASSY. 1
5 4 H7'q ASSY,, I bO—N LT 2 3 E1901034364 COVER 1

Fig. BODY ASSY. CONTROL VALVE 3 3 E1901034331  SPOOL END )

4 3 E1901034378  PLATE 1

5 3 E1901034862 COVER 1

6 3 E1901034374  PLUG 1

7 3 E1901034366  PLUNGER 1

8 3 E1901034357  SPRING 1

9 3 E1902903602  O-RING 1

1 inc. 2 ~ 25 10 3 E1901034381  RING,SQUARE 1
<4 11 3 E1901034382  RING,SQUARE 1
12 3 E1901034383  RING,SQUARE 1

13 3 E1420000150  O-RING 2

14 3 E1901034841  DISTANCE PIECE 2

15 3 E1901034354  SEAT,SPRING 2

16 3 E1901034857  SPRING 1

17 3 [E1901034846  DUST SEAL 1

18 3 E1110050510  BOLT M 5X 10 2

19 3 E1110050514  SOCKET BOLT 2

20 3 E1421020150  BACKUP RING 2

21 3 E1901034372  SHIM 4

22 3 E1901034821  RELIEF VALVE ASSY. 1

23 4 E1420310015 O-RING 1

24 4 E1420310020 O-RING 1

25 4 E1421520015  BACKUP RING 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 55, P.COVER ASSY.,CONTROL VALVE

Fig.55. P.COVER ASSY.,CONTROL VALVE EQ;:CQOR EE)):
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) () (B (E) (F)

1 2  E1901034803  P-COVER ASSY. 1
5 P. #12¢— ASSY., avba—I AT 3 3 E1901034381  RING,SQUARE 1
Fig. P. COVER ASSY., CONTROL VALVE 4 3 E1901034382  RING,SQUARE 1
5 3 [E1901034383  RING,SQUARE 1
6 3 E1901034372  SHIM 4
7 3 E1901034371  PLUG 1
8 3 [E1901034822  RELIEF VALVE ASSY. 1
1inc (1) ~11 9 4 E1420310114  O-RING 1
10 4 E1420310119  O-RING 1
11 4 E1421520114  BACKUP RING 2

10

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 56, T.COVER ASSY.(CONTROL VALVE)

Fig.56. T.COVER ASSY.(CONTROL VALVE) EQ;:CQOR EE)):
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) (B) () (B (E) (F)
T 4ys4e ASSY.. TS PA=Nr T 1 2 E1901034804  T-COVER ASSY. 1
A= o 3z ba=Jbas 3 3 E1901034872  BUSHING 1
Fig. 5 T. COVER ASSY., CONTROL VALVE . S E1420000%50  O-RING :
1 ine. (1) ~ 4

|

X=X

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 57, REMOCON VALVE ASSY.

Fig.57. REMOCON VALVE ASSY. oo or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 E1901727600 REMOCON VALVE 1
57 JEIw8L7 ASSY. 2 2 E1901727610 SEAL 4
Fig. REMOCON VALVE ASSY. 3 2 E1901727611 O-RING 4

1 inc.2,3

1| Iiﬂ
ﬁ

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 58 AUTO-TENSION VALVE ASSY.

Fig.58. AUTO-TENSION VALVE ASSY. (-cremn o
(€)%= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (6) (D) (BE) (F)

1 1 E1901729100  AUTO-TENSION VALVE 1
5 F—bFrarsing 3 2 E1901729102  RELIEF VALVE ASSY. 2
Fig. AUTO. TENSION VALVE 4 3 E1901729112 O-RING 1
5 3 E1420310017  O-RING 1
6 2 E1901729103  PLUG 2
e (1)~9 7 2 E1420010080  O-RING 1B P 8.0 2
8 2 E1901729105  SPRING 2
9 2 E1390020450  STEEL BALL 9/32 2

PN
M

7___,,J

8 —1

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 59 RELIEF VALVE ASSY.

Fig.59. RELIEF VALVE ASSY. ecrann o
(€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (C) (D) (E) (F)
1 1 E1901729300  RELIEF VALVE 1
59 YY—~7,807 ASSY. 3 2 E1901729302 RELIEF VALVE 1
Fig. RELIEF VALVE ASSY. 4 3 E1420310119  O-RING 1
5 3 E1420310114  O-RING 1
6 3 E1421520114  BACKUP RING 2
7 2 E1902900905 PLUG 1
8 2 E1420010110  O-RING P11-1B 1
1inc. (1)~8
»
W] — ]
@)
. ] ——23
,—/’——_6—#
- ] 5—
O T
e
P
7
-8

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 60, SWIVEL SELECTOR VALVE ASSY.

Fig.60. SWIVEL SELECTOR VALVE ASSY. EQ;:CQOR EE)):
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) () (B (E) (F)

. 1 1 E1901729200 SELECTOR VALVE 1
60 AL ~NARLIT—4LT ASSY. . 2 2 E1901729299  SEALKIT 1
Fig. SWIVEL SELECTOR VALVE ASSY. 3 2 E1901729201  SHAET 1
4 2 E1901729202 ROTOR 1
5 2 E1901728403  COVER 1
6 2 E1220000055  CIRCLIP 55 1
1inc.2 ~7 7 2  E1110050820  BOLT M 8X20 6

|

=

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 g1, DUMP CYLINDER ASSY.

Fig.61. DUMP CYLINDER ASSY. (y-c1z0R or
©= Fr=
REF. LEV. PARTSNO. DESCRIPTION QTY |

(A) (B) () @) () (F)

1 1 E1900072000  DUMP CYLINDER ASSY 2
6 FoF L5 — ASSY. 2 2 E1900072099  SEALKIT 2
Fig. DUMP CYLINDER ASSY. 3 2 E1900072001 ROD,PISTON 2
4 2 E1900072003  ROD COVER 2
5 2 E1900072006  PISTON 2
6 2 E1900072007  TUBE 2
line.2 ~ 11 7 2 E1900072009  NUT 2
4 8 2 E1900072014  SNAP-RING 2
9 2 E1900072026  BUSHING 2
10 2 E1900072027  BUSHING 2
11 2 E1900072028  BUSHING 2
2 2

= W)

-
—

=

C

(7
NS |

r_1"J |
i

W ————t
[&]
.
~
R

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 62, SHOE TENSION CYLINDER(R) & (L)

Fig.62. SHOE TENSION CYLINDER(R) & (L) otz o
©)3= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (©) (D) (B) (F)

1 1 E1900072600  CYLINDER(R) 1
2 La—iRYSYF— (R) & (L) 2 1 E1900072700  CYLINDER(L) 1
Fig. 6 SHOE TENSION CYLINDER(R) & (L) 3 2 E1900072699  SEALKIT 2
4 2 E1900071801  PISTON ROD 2
5 2 E1900071803  ROD COVER 2
1,2 inc. 3~12 6 2 E1900071806  PISTON 2
< 7 2 E1900071807  TUBE(R) 1
8 2 E1900071907  TUBE(L) 1
9 2 E1900072626  BUSHING 2
10 2 E1390020500  STEEL BALL 2
11 2 E1121051010  SET SCREW 2
12 2 E1900071826  WEAR RING 2

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 g3, DRIVING MOTOR ASSY.

Fig.63. DRIVING MOTOR ASSY. EQ;:CQOR EE)):
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) () (B (E) (F)
1 1 172650-73300  DRIVING MOTOR ASSY. 2
EFFE—4— ASSY.
Fie 6 DAVING MOTOR ASSY. 2 2 172650-73310  PISTON MOTOR ASSY. 2
3 3 172650-73420  SOCKET BOLT M16X 50 16
4 3 24315000110  O-RING 1B P-11.0 4
N ' 5 3 172142-74660  PLUG 1/4 4
2 ~21 2 inc. 3 ~21 6 3 172650-73360  DISC KIT 2
7 3 172650-73370  SEALKIT 2
8 3 172650-73320 ROTARY GROUP COMP. 2
9 4 172650-73380  SEAL KIT 2
10 3 172650-73330 CONTROL GROUP COMP. 2
11 4 172650-73430  SOCKET BOLT M16X 45 16
12 4 172650-73440  SOCKET BOLT M12X 55 8
13 4 172650-73390  SEAL KIT 2
14 3 172650-73340  FLUSHING VALVE COMP. 2
15 4  24315-000160 O-RING 1B P-16.0 4
16 4  172142-74650  PLUG 1/8 4
8 inc. 9 . 17 4 24315-000080  O-RING 1B P-8.0 4
10ine.11~13 18 4 172162-73570  PLUG 2
IHIAE COMP.

> e e 1 19 4 172650-73450  BOLT,8X55HEX SOCKET 8
20 4 172650-73400  RELIEF VALVE COMP. 2
= S 21 4 172650-73410  SEALKIT 2

! L

| '

0-59-4" 47" COMP.
ROTARY GROUP COMP.

10 inc.71 ~13

14 inc. 15~21

2 EIN

4

2]

SECTIONAL
VIEW “A—A"

bul

s gy SO

/BB COMP. T39S N AT CONP.
CONTROL GROUP COMP. FLUSHING VALVE COMP.

Remarks

(1)INCLUDES FI1G.64 REDUCTION GEAR
ASSY.(172650-73460).

MODEL MR1V3300C172-38-998-3

(2)MODEL FLD6GS 110/30-878-0 N:Old €25 New, Q:Old 25 New, R:OId £25

Yes' Yes

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100 0CK30-G33100 54, REDUCTION GEAR ASSY.

Fig.64. REDUCTION GEAR ASSY. EQ;:CQOR EE)):
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) () (B (E) (F)
) 1 1 172650-73460  DRIVING REDUCT.GEAR 2
. 6 BIEH ASSY. sy 2 2 172650-73470  SIDE COVER 2
Fig. REDUCTION GEAR ASSY. 3 2 172650-73480  PLUG M22X1.5 4
4 2 172650-73490  BOLT M10X 25 32
5 2 172650-73500  WASHER 10-22H 32
e s | 6 2 X197101650 SEAL SET, FLOATING 2
4 5 63)—1
I

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.65. HYDRAULIC PUMP(1)

SEERLT (1)
Fig. 65 HYDRAULIC PUMP (1)

1inc.2~12

& REFER TO
FI6. 74 5 REFER T0
FIG 74

7 REFER T0
FiG. 74

4 REFER TO
FIG 74

0 109 7
¢ REEE“& ;4 REFER TO
FIG 74
JHEESE - BB
PRESSURE DETECTION
PORT IS ADDED.
i) )
0. % [
s JE !
W Q
1 &) )
) @2l L 3
2 REFER 10 3 8 12 11
F1G. 66 REFER TO
FIG 70
5T U7 —CONp. =R — [ ABMET I =T 5]
PRESSURE DETECTION PORT IS ADDED TO ..-MARKED PART OF
SLANT ROTARY CYLINDER COMP.

0CK30-G33100 65, HYDRAULIC PUMP(1)

172650-73200
22212-100000

(A)=C120R (D)=
(B)= E)
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (B) (C) (D) (E) (F)
1 1 172650-73100 HYDRAULIC PUMP ASSY. 1 4
2 2 172650-73110 PISTON PUMP(FRONT) 1 1
3 2 172650-73120 PISTON PUMP(REAR) 1 2
4 2 172650-73130 GEAR PUMP 1 3
5 2 172650-73140 TIMER VALVE 1 3
6 2 172650-73150 BUSHING M22X1.5,G1/4 1 3
7 2  172650-73160 BUSHING M26X1.5,G3/4 3 3
8 2 172650-73170 TEE 1
9 2 172650-73180 BOLT M20X 40 4
10 2 172650-73190 SHIM 4
11 2 2
12 2 2

BOLT M10X 30
SPRING WASHER 10

Remarks

(1)REFER TO FIG.66

(2)REFER TO FIG.70

(3)REFER TO FIG.74

(4)EXTERNAL DIMENSION IS CHANGED BEC-
AUSE THE SOLENOID VALVE IS FITTED

TO THE TIMER VALVE AFTER M/#00545C

Yes

Yes

N:Old T»‘TNew, O:OIdL‘L» New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.66. HYD.PUMP(2):PISTON PUMP(FRONT)

EAHF (2): EX b (70F) ASSY.
Fig. 66 HYD. PUMP (2): PISTON PUMP(FRONT) ASSY.

1 inc.2~ 8

ke,

.
i

T2 7]
PREY 1 0US 2

SORER— LA
PRESSURE PETECTION
PORT IS ADDED.

' 6 REFER T0
K ® FIG. 69
@)

3 \\kes
REFER T0 o f
FIG 67 @ &

il &
- ()
T é;@

20 ,F

7
2 5
REFER TO REFER T0

REFER
FIG 68 FIG. 69

Dl
D
)

s

oY 7 — OO, SRR = :
PRESSURE DETECTION PORT IS ADDED TO .'.-MARKED PART OF
SLANT ROTARY CYLINDER CONP.

0CK30-G33100 66, HYD.PUMP(2):PISTON PUMP(FRONT)

Remarks

(1)REFER TO FIG.67
(2)REFER TO FIG.68
(3)REFER TO FIG.69

(A)=C120R (D)=
®)= E=
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) B) () ©O) (E) (F)
1 2 172650-73110  PISTON PUMP(FRONT) 1
2 3 172650-73210  ROTARY GROUP COMP. 1 1
3 3 172650-73220  SLANT ROTARY CYL.CMP 1 1
4 3 172650-73230  COVER COMP.(FRONT) 1 2
5 3 172650-73240  PUMP CONNECT.COMP. 1 3
6 3 172650-73250  HD.CONTROL COMP. 1 3
7 3 172650-73260  SPRING PIN 3X 12 2
8 3 172650-73860  PLUG 9/16-18UNF-2A 4
N:Old =5 New, Q:0ld *725 New, R:Old £ New, S:0ld ¥ New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

“Yes®

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

Fig.67. HYD.P(2):ROTARY G.& SLANT ROTR

HYD. PUMP(2) : ROTARY GROUP & SLANT ROTARY CYL. COMP.

67 SEARLT (2): a——F—F RU (kg ¥ COMP.
Fig.

1 inc.2—4

4

\!Jl

0CK30-G33100 67, HYD.P(2):ROTARY G.& SLANT ROTR

S

E YT —CoNp. = 757 HEMEFT I F]
PLUG 1S ADDED TO -

.-MARKED PART OF
SLANT ROTARY CYLINDER COMP.

(A)=C120R (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 3 172650-73210 ROTARY GROUP COMP. 1
1A 4 172650-73970 BEARING 1
2 4 22252-000800 CIRCLIP 80 1
3 4 172650-73270 OIL SEAL 1
4 4 172650-73770 CIRCLIP 80(H,K-RING) 1
5 3  172650-73220 SLANT ROTARY CYL.CMP 1
6 4 172142-74590 PLUG 2 W
(A=+*1998.04)
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 68, HYD.PUMP(2):COVER COMP.(FRONT)

Fig.68. HYD.PUMP(2):COVER COMP.(FRONT) rcron or
©)= =
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 3  172650-73230  COVER COMP.(FRONT) 1
68 HEAT (2): H/<—E8 COMP. (7O H) 2 4 172650-73280  RELIEF VALVE COMP. 2
Fig. HYD. PUMP(2) : COVER COMP. (FRONT) 3 4  172650-73290  CUT-OFF VALVE COMP. 1
| ine.2~ 9 4 4  172650-73830  SEAL KIT 1
I 5 4  172650-73600 BOOST CHECK V.COMP. 1 z
(A=*1998.04)
I 6 4  172650-73840 PLUG 1 z
(A=+*1998.04)
7 4 172650-73640  O-RING(NBR,HS90) 1 z
(A=*1998.04)
8 4  172650-73610  SOCKET BOLT 4
9 4 172650-73620  SEAL KIT 1

{3 L5 inc 6,7
PREVIOUS

NN

e

272
7

LT ISSSSSERRY

A
N —"F
S

L7777 T

Q’

T=ALFxrvarW7T
BOOST CHECK VALVE

ALl T
Fee

N
2
k%

1w WA T 7307 COMP.
CUT-OFF VALVE COMP.

73— P7Ev N/ T-AFFxo JANVTHREF T I 5,
BOOST CHECK VALVE OF .'.-MARKED PART OF COVER COMP. (FRONT) IS DISCONTINUED.

N:Old%New, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 69, HYD.P(2):PUMP CONNECT.& HD.CON

Fig.69. HYD.P(2):PUMP CONNECT.& HD.CON cron or
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) () (D) (E) (F)
1 3 172650-73240 PUMP CONNECT.COMP. 1
SMEHRLT (2) K7 ERE RU HD. H#E COMP. 2 4 172650-73630  ADAPTER RING 1
Fig 69 HYD. PUMP (2): PUMP CONNECT GROUP & HD. CONTROL COMP. 3 4 172650-73650  COUPLING 1
4 4 172650-73660 SOCKET BOLT M12X 30 4
1inc.2~6 'pﬁ: ols S line 2~7 5 4 172650-73890  O-RING(NBR,HS90) 1
52 6 4 172650-73670  SEALKIT 1
5 .5 7 4 172650-73960  PLATE 1 W
4 o4 (A=1998.04)
= -3 8 3 172650-73250 HD.CONTROL COMP. 1
[, 9 4 172650-73680  SOCKET BOLT M 6X 20 2
10 4 172650-73690  SOCKET BOLT M 6X 70 4
3 ) > 11 4 172650-73700  SEALKIT 1
&
2 X-X 7

8inc. 9 ~ 11

(Ei_

i 3 . . B
9 SECTIONAL YIENW “B—B

SECTIONAL YIEW “"A—A"

.

SECTIONAL
11 VIew “c~c”

TFIA

T
STRUCTURE OF ..-MARKED PART OF PUMP
CONNEGTION GROUP IS CHANGED.

Yes No Yes

N:Old T»‘TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 70, HYD.PUMP(2):PISTON PUMP(REAR)

Fig.70. HYD.PUMP(2):PISTON PUMP(REAR) rcraon or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
AT (3): LR b ()7 —) ASSY. 1 2 172650-73120 PISTON PUMP(REAR) 1
Fig. 70 "lYD. PUMP (3) : PISTON PUMP (REAR) ASSY. 2 3 172650-73720 ROTARY GROUP COMP.(R 1 1
3 3 172650-73220 SLANT ROTARY CYL.CMP 1 1
1ine.2 ~ 9 4 3 172650-73730 COVER COMP.(REAR) 1 2
5 3 172650-73740 PUMP CONNECT.COMP.(R 1 3
6 3 172650-73250 HD.CONTROL COMP. 1 3
9 7 3 172650-73260 SPRING PIN 3X 12 2
8 3 172650-73750 DA.VALVE 1
9 3 172650-73860 PLUG 9/16-18UNF-2A 4
u | 10 1 E1702700002 SOCKET 2 W
(A=*1997.04)
§ | 11 1 E1702700004 SLEEVE,INSULATER 2
1 @ (A=*1997.04)
~ v | 12 1 E1703210720 SPIRAL TUBE 2
(A=*1997.04)
=k — '@
PREYIOUS l@ T
e

VVREM~ i

PRESSURE DETECTION
PORT IS ADDED.
6 REFER T0
2 FIG. 73
¥ s, @
3 WK 8 REFER T0
R Fig. 7
6
©
=) foi
5
7
; REFER 10
REFERT0  REFER 10
FIG.71 FIG 72 FIG. 73

) o ¥ —CONP, =HIER —
PRESSURE DETECTION PORT 1S ADDED TO- ..-MARKED PART OF
SLANT ROTARY CYLINDER COMP.

Remarks
(1)REFER TO FIG.71
(2)REFER TO FIG.72

(3)REFER TO FIG.73 N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33100

0CK30-G33100 71, HYD.P(3):ROTARY G.& SLANT ROTR
Fig.71. HYD.P(3):ROTARY G.& SLANT ROTR (c12oR .
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY

(A) (B) (C) (O) (E) (F)
1 3 172650-73720 ROTARY GROUP COMP.(R 1
71 MEALF(3):a—F) S N—TF RU (@Y ¥ COMP. 2 4 22252-000800  CIRCLIP 80 1
Fig. HYD. PUMP(3): ROTARY GROUP & SLANT ROTARY CYL. COMP. 3 3 17265073220 SLANT ROTARY CYL.CMP .
| 4 4 172142-74590 PLUG 2
) (A=*1998.04)
1 inc. 2 2
N
WL
2
| \
4
R e ey
SRS X
1 I M B — ",,__%
|
T NN Nt
YT
N | NSl
N S L
TV UF—-CoNP. = 75 FU=wvy,
PLUG IS ADDED TQ ..-MARKED PART OF
SLANT ROTARY CYLINDER COMP.
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 72 HYD.PUMP(3):COVER COMP.(REAR)

Fig.72. HYD.PUMP(3):COVER COMP.(REAR) EEEMR %)
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 3 172650-73730 COVER COMP.(REAR) 1
7 SMEHRT (3): 1/<—E COMP. (J7—) 2 4 172650-73280  RELIEF VALVE COMP. 2
Fig. HYD. PUMP(3): COVER COMP. (REAR) 3 4 172650-73290  CUT-OFF VALVE COMP. 1
4 4 172650-73830  SEALKIT 1
1inc. 2~9 I 5 4 172650-73600 BOOST CHECK V.COMP. 1 z
‘ (A=*1998.04)
I 6 4 172650-73840 PLUG 1 z
(A=*1998.04)
|7 4 172650-73640  O-RING(NBR,HS90) 1 z
(A=*1998.04)
8 4 172650-73610  SOCKET BOLT 4
9 4 172650-73620  SEALKIT 1

[GE] S5 inc. 6,7
PREYI0US

q

NV RN

7 .6

T—ArFxuirNT

¥
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BOOST CHECK VALVE
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H1w A 72507 CONP.
CUT-OFF VALVE COMP.

HA-HooMp. (V7 —) ] F—AFF=2 7 ATHARENTF I 75,
BOOST CHECK VALYE OF .'.-MARKED PART OF COVER COMP. (REAR) IS DISCONTINUED.

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 73, HYD.P(3):PUMP CONNECT,& HDC,DA

Fig.73. HYD.P(3):PUMP CONNECT,& HDC,DA (-ci20R or
©= (F=
REF. LEV.  PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

1 3 172650-73740 PUMP CONNECT.COMP.(R 1
2 4 172650-73780  COUPLING 1
3 4 24321-000850  O-RING 1A G-85.0 1
4 4  22252-000190  CIRCLIP 19 1
. 5 4 172650-73790  SOCKET BOLT M12X 50 4
)@ / oY 6 4  172650-73820  SEALKIT 1
? = 7 4  172650-73800  SOLENOID VALVE COMP. 1
71O K 8 4  172650-73900  SOLENOID 1
< \ _ 9 4 24311-000220  O-RING 1A P-22.0 1
’@\ f\‘% g 10 4 172162-74860  BOLT 2
e :{J 28 I 10-1 4  172162-74860  BOLT 2
BEE 11 4 172650-73810  PLUG COMP.(G1/4A) 1
RE 11-1 4 172142-74600  PLUG 1 N
- - T: (A=*1997.04)
- - " Ta 12 4 172142-74660  PLUG 1/4 1 z
o .- - (A=*1997.04)
£ - == N 13 4  24315-000110  O-RING 1B P-11.0 1 z
IN ”3-' ° \f ¢ B (A=*1997.04)
X g i ol ,LE g2 14 3 172650-73250  HD.CONTROL COMP. 1
< ¢ i < ¢ %-; 15 4 172650-73680  SOCKET BOLT M 6X 20 2
| a : 2 o~ e 16 4 172650-73690  SOCKET BOLT M 6X 70 4
g o 1 52 §§ 17 4 172650-73700  SEAL KIT 1
o g < e 18 3 172650-73750  DA.VALVE 1
;:3 19 4 172650-73910  O-RING(NBR,HS90) 1
&30
soL
a6z .
I '(38 o
ggd go
g g
z- s ,E EE
28 & 3
o L= m
#s B3 Ve
N3 e 2:
s 9 2
Ba A = 52
¥ :
e = i L VL
g; ~ @ ot /l/'_
(7] " - z @ ]
c
huh .'.';' O 0 J
i
Remarks Yes No Yes No
(M) MIS-PRINT N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 74, HYD.PUMP(4):G.PUMP,TIMER V.&BS

Fig.74. HYD.PUMP(4):G.PUMP,TIMER V.&BS reron or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 2 172650-73130 GEAR PUMP 1
2 3 172650-73920 OIL SEAL 1
= 3 3 22252-000400 CIRCLIP 40(H) 1
u% 4 2 172650-73140 TIMER VALVE 1
§§ 5 3 172650-73930 FLOW CONTROL VALVE 1
6 3 172650-73940 CAP 1
7 3 24315-000210 O-RING 1B P 21 1
8 3 172650-73870 SOCKET BOLT M10X 60 2
9 3  172650-73880 ACCUMULATOR 1
10 3 172650-73800 SOLENOID VALVE COMP. 1 w
(A=M/#00545C)
,\§ 11 4 172650-73900 SOLENOID 1
N (A=M/#00545C)
qr“:; 12 4  24311-000220 O-RING 1A P-22.0 1
(A=M/#00545C)
13 4 172162-74860 BOLT 2 W
(A=M/#00545C)
I 131 4  172162-74860 BOLT 2
N ] (A=M/#00545C)
5 3 “ 14 2 172650-73950  SHIM 1 w
§ iy g . ‘é‘ (A=M/#00545C)
E @ Sgé 15 2  172650-73150 BUSHING M22X1.5,G1/4 1
o n 16 2 172650-73160 BUSHING M26X1.5,G3/4 3
Ny
v
RS .
| = e
N
P23 e
- i z g
ot a1 E
= i -
< B 28
N —
o i
[
Remarks Yes No Yes No
(M) MIS-PRINT N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100

0CK30-G33100 75 SAFETY LABEL

Fig.75. SAFETY LABEL (o120 o
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
(A) (B) () (D) (E) (F)

1 1 172964-03610  LABEL A 1
75 =284 (CI120R) 2 1 E0872930090  LABEL,ENGINE 1
Fig. SAFETY LABEL 3 1 172519-04390  LABEL,WARNING 1
4 1 E0872930070  LABEL,(OVERTURN) 1
5 1 E0872930160  LABEL,HIGH VOLTAGE 1
6 1 172164-03510  LABEL,LOADING 1
7 1 E0872930110  LABEL,DOWN-HILL 1
8 1 E0872930080  LABEL,LOCK 1
9 1 E0872930190  LABEL,WARNING 1
10 1 E0871082120  LABEL,WARNING 1
1 1 172519-04290  LABEL,WARNING 1
12 1 172165-03661  LABEL,DANGER 1
13 1 E0871082190  LABEL,WARNING 1
14 1 E0871082210  LABEL,WARNING 1
15 1 172141-03202  LABEL,CAUTION 1
(R — 2 s sommnzs Smmemoruore 4 upmenss Samcae - 16 1 E0871082220  LABEL,CAUTION 1
N X . ] i 17 1 E0872930150  CAUTION LABEL,BATTRY 1
18 1 E0872930100  LABEL,PARKING BRAKE 1
19 1 E0872930130  LABEL,BURN 1
20 1 172645-03510  LABEL,CAUTION 1
6 r2osnomas, WAsLIORE 7 rmronran e 93csrcrrwaons 1054, remiunons 21 1 E0872930140  LABEL,ENGINE STOP 1
A¥E 22 1 E0872930120  LABEL 1
o 23 1 E0872932040  CAUTION,WINDSHIELD 1

11 mmorrncine
071082140 (172519-04396)

16 mmecits
0871082220

21 aummunors
E0872830140
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RavEnahbaaT.
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17 io3y-3- crasois
B 0872930150 -

22 wenoizn
E (0372930120

e

14 semvanoszs
Eos7i087210

13 manankoize
Zopamion

AT,

1QmB0 41 Ly — - mAEERE
EQ§72930130

18 uxsL-xnan
RosT930100

15 rroon—LAkERnRE
ED0871082430 (172141-03202)

20 unermoze
EO0R71082290 (172645-03310)

CoRMEZARTANAED
EMECRELTOREALT

NBERUTAE ¢4,

Remarks

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

(1)NOT ILLUSTRATED.




0CK30-G33100 0CK30-G33100 76, HYDRAULIC OIL PIPING(2/2)

Fig.76. HYDRAULIC OIL PIPING(2/2) rcron or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) () @) () (F)

P/C NEWS NO: YOOK3310-3 ‘ 1 1 E0007203051  ADAPTER 2
PUBLISHED : 2000/12
25A RUHERE (2/2) (M/#00594C ~) 2 1 E0872704110  PLATE 1
Fig. HYDRAULIC OIL PIPING(2/2) 3 1 E0097022400 GUARD, HOSE 1
4 1 E0872702440  COVER 2
5 1 E0872702490  PLATE(R) 1
6 1 E0872702500  PLATE(L) 1
7 1 E1901729100  AUTO-TENSION VALVE 1
8 1 E1551102200  LINE FILTER 1
9 2 E1420111150  O-RING 1B-G115 1
10 2 E1551102201  ELEMENT 1
11 2 E1551102203  FILTER CASE 1
12 1 E1515010041  ELBOW 90 2
13 1 E1533551010  SPLIT FLANGE 16
14 1 E1515600200  ADAPTER UNION 10
15 1 E1515010040  ELBOW (90) 2
16 1 E1512370007  T-JOINT(W/O.FILTER) 1
17 1 E1530738086  HOSE,LOW-PRESSURE 1
18 1 E1530538020  HOSE,LOW-PRESSURE 8
19 1 E1531010010  VINYL HOSE 3
20 1 E1801026040  HOSE,MID.PRESSURE 1
21 1 E1801056102  HOSE,MID.PRESSURE 1
22 1 E1801002069  HOSE,MID.PRESSURE 1
23 1 E1801022210  HOSE,MID.PRESSURE 2
| 23-1 1 E1801022245  HOSE,MID.PRESSURE 2 S
(A=M/#00644C)
24 1 E1801022237  HOSE,MID.PRESSURE 2
25 1 E1801032228  HOSE,MID.PRESSURE 1
26 1 E1801032176  HOSE,MID.PRESSURE 1
27 1 E1801032225  HOSE,MID.PRESSURE 1
28 1 E1801032238  HOSE,MID.PRESSURE 1
29 1 E0872702320  HOSE,HIGH-PRESSURE 1
30 1 E0872703010  HOSE,HIGH-PRESSURE 1
31 1 E0872703020  HOSE,HIGH-PRESSURE 1
32 1 E0872703030  HOSE,HIGH-PRESSURE 1
33 1 E0872703040  HOSE,HIGH-PRESSURE 1
34 1 E1801520140  HOSE,HIGH-PRESSURE 1
35 1  E1801520185  HOSE,HIGH-PRESSURE 1
7 sol T / ‘ 36 1  E1801522054  HOSE,HIGH-PRESSURE 1
i . . 37 1 E1801521150  HOSE,HIGH-PRESSURE 1
38 1  E1801601153  HOSE,HIGH-PRESSURE 2
i/ £ are vasaaom oosase 39 1 E1801601107  HOSE,HIGH-PRESSURE 2
) & 40 1 E1420310219  O-RING ARP568-219 8
S OWEEAMLE LI 33 /% 41 1 E1533700060  HOSE CLIP 2
LTULS FIGURE 1S ADDED. 48 -2 42 1 E1533700057  HOSE CLIP 16
43 1 E1100240814  BOLT M 8X 14 1
44 1 E1100040865 BOLT M 8X 65 2
45 1 E1100241014  BOLT M10X 14 4
46 1 E1100241016  BOLT M10X 16 4
47 1 E1100241225  BOLT M12X 25 4
48 1 E1110041235  SOCKET BOLT M12X 35 32
Remarks 49 1 E1140020008  SPRING WASHER 8 3
(1)REFER TO FIG.58 N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 76, HYDRAULIC OIL PIPING(2/2)

Fig.76. HYDRAULIC OIL PIPING(2/2) rcron or
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) () @) () (F)

EGSLTE:EDNUE ;ggg%“ ‘ 50 1 E1140020010  SPRING WASHER 10 8
- AEHERE (2/2) (M/ 4£00594C ~) 51 1 E1140020012 SPRING WASHER 12 4
Fig. 25A HYDRAULIC OIL PIPING(2/2) 52 1 E1652022506  GROMET 8
I 521 1 E1652022506 GROMET 4 K
(A=M/#00644C)
53 1 E1532210065 SPIRAL TUBE 1
| 54 1 E1653916037 TRIM 1 W
(A=M/#00644C)
i / S )
y /1 w/s soseac~ oosdac
COoHEEEBEMLE LE, &
! TILS FIGURE IS ADDED. 48 33 -2
Remarks Yes No Yes No
(1)REFER TO FIG.58 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33100 0CK30-G33100 77. BACK MIRROR

Fig.77. BACK MIRROR (o120 o
(C)= (F=
REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) (€) @) () (F)

E0872871050 STAY(L), MIRROR
E0872871060 STAY(R), MIRROR
E0872871070 HOLDER

P/C NEWS NO: YO0O0K3310-3
PUBLISHED @ 2000/12

) 3 4 A 1N 25— (M/$H00593C~)
Fig. BACKMIRROR . E1656500010 REARVIEW MIRROR
E0007000016 SPRING

E1100041012 BOLT M14

E1130540012 NUT M12
E1140020012 SPRING WASHER 12
E1140020010 SPRING WASHER 10

E1560011006 NIPPLE, GREASE
E1420000240 O-RING
E0872871090 COLLAR

[N
D230 o N oswN
Ao o afaaalaaa
NNRNBERNNBENNN = -

SR ABMLUE L,

TS FIGURE IS ADDED.

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : C120R(B5480:K13D) PARTS No. INDEX

PC NO : 0CK30-G33100

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
172141-03202 75 15 172650-73260 66 7 172650-73740 70 5 E0003600126
172142-74590 67 6 70 7 73 1 E0003600127

71 4 172650-73270 67 3 172650-73750 70 8 E0003608252
172142-74600 73 11 -1 172650-73280 68 2 73 18 E0003612004
172142-74650 63 16 72 2 172650-73770 67 4 E0004005117
172142-74660 63 5 172650-73290 68 3 172650-73780 73 2 E0004006017
73 12 72 3 172650-73790 73 5 E0004008018
172162-73570 63 18 172650-73300 63 1 172650-73800 73 7 E0004015001
172162-74860 73 10 172650-73310 63 2 74 10 E0004015002
10 -1 172650-73320 63 8 172650-73810 73 11 E0004300004
74 13 172650-73330 63 10 172650-73820 73 6 E0005008090
13 -1 172650-73340 63 14 172650-73830 68 4 E0005008170
172164-03510 75 6 172650-73360 63 6 72 4 E0005500007
172165-03661 75 12 172650-73370 63 7 172650-73840 68 6 E0005515050
172519-04290 75 11 172650-73380 63 9 72 6 E0005521008
172519-04390 75 3 172650-73390 63 13 172650-73860 66 8 E0005540001
172645-03510 75 20 172650-73400 63 20 70 9 E0007000016
172650-38600 2 19 172650-73410 63 21 172650-73870 74 8 E0007000070
172650-73100 26 33 172650-73420 63 3 172650-73880 74 9 E0007000083
65 1 172650-73430 63 11 172650-73890 69 5 E0007000092
172650-73110 65 2 172650-73440 63 12 172650-73900 73 8 E0007000093
66 1 172650-73450 63 19 74 11 E0007203034
172650-73120 65 3 172650-73460 7 2 172650-73910 73 19 E0007203037
70 1 64 1 172650-73920 74 2 E0007203051
172650-73130 65 4 172650-73470 64 2 172650-73930 74 5
74 1 172650-73480 64 3 172650-73940 74 6
172650-73140 65 5 172650-73490 64 4 172650-73950 74 14 E0007300001
74 4 172650-73500 64 5 172650-73960 69 7
172650-73150 65 6 172650-73600 68 5 172650-73970 67 1A E0007300003
74 15 72 5 172964-03610 75 1 E0007300004
172650-73160 65 7 172650-73610 68 8 933110-00200 12 11
74 16 72 8 13 12
172650-73170 65 8 172650-73620 68 9 933110-00300 12 12 E0007300005
172650-73180 65 9 72 9 13 13 E0007300009
172650-73190 65 10 172650-73630 69 2 39 63
172650-73200 65 11 172650-73640 68 7 41 39 E0007300012
172650-73210 66 2 72 7 E0002140035 49 5
67 1 172650-73650 69 3 E0002400036 1 2 E0007300035
172650-73220 66 3 172650-73660 69 4 E0002400048 4 3 E0093208300
67 5 172650-73670 69 6 E0002400049 3 4 E0097022400
70 3 172650-73680 69 9 E0003000010 37 4 E0097210300
71 3 73 15 E0003600024 28 30
172650-73230 66 4 172650-73690 69 10 E0003600061 3 24
68 1 73 16 E0003600120 28 31 E0267010200
172650-73240 66 5 172650-73700 69 11 E0003600122 10 19 E0335120960
69 1 73 17 E0003600123 46 23 E0337017300
172650-73250 66 6 172650-73720 70 2 48 23
69 8 71 1 49 27
70 6 172650-73730 70 4 E0003600124 4 24 E0353205032
73 14 72 1 E0003600125 28 35 E0363214600




MODEL : C120R(B5480:K13D)
PC NO : 0CK30-G33100

PARTS No. INDEX

PARTS No.
E0363214700

E0398612500
E0416100800

E0416100900

E0438101500
E0563218500
E0563219700
E0563500400
E0564612250
E0564612260
E0564612640
E0564612650
E0568614300
E0860124500
E0870138530
E0870322701
E0870323100
E0870323110
E0870323120
E0870411105
E0870411180
E0870411302
E0870411303
E0870411305
E0870411600
E0870411602
E0870411630
E0870411650
E0870411670
E0870411690
E0870422600

E0870431400
E0870431500
E0870431810
E0870431820

E0870702400
E0870850260

E0871081004
E0871082040

PARTS No.

E0871082060
E0871082090
E0871082120

E0871082130
E0871082140
E0871082160
E0871082170
E0871082190

E0871082210
E0871082220

E0871082240
E0871082250
E0871082260
E0871082290
E0871861650

E0871885200
E0872106330
E0872106340
E0872106350
E0872106360
E0872107010
E0872107020
E0872107030
E0872107040
E0872107050
E0872107070
E0872107510
E0872108100
E0872108110
E0872108120
E0872108130
E0872108140
E0872108150
E0872108160
E0872108170
E0872108180
E0872108190
E0872123600
E0872123800
E0872123900
E0872124000
E0872124100
E0872124500
E0872124700
E0872132510

WMNMNMNMNMNDNMNDNMNDNN A A A A aaaa aaaaaaaaaaaaaaaaaan

-1
-1

PARTS No.

E0872132510
E0872132520

E0872132530
E0872132540

E0872133000
E0872133100
E0872133150
E0872133200
E0872133330

E0872133400

E0872133450
E0872133470

E0872133700
E0872133750
E0872133770
E0872133800
E0872143200
E0872143500
E0872143510
E0872143530
E0872143540
E0872143550
E0872143560
E0872143570
E0872151400
E0872153100
E0872153500
E0872153600
E0872153630
E0872154000
E0872162100
E0872341508
E0872351210
E0872351220
E0872351510
E0872351520
E0872362175
E0872402006
E0872402010
E0872402012
E0872402070
E0872402080
E0872402090
E0872403050

F

NO OO UIOOOOIOARBRBRARBRARDRNOWWORLWRARLVWLORLWVWWROWOPRARWRWSA

g.

QOO WARNNN_PRORA_2NOW_L,APROONOORN-_WNON_OOCOONOOWNN -

PARTS No.

E0872403070
E0872404010
E0872404020
E0872404510
E0872404520
E0872404530
E0872404540
E0872404550
E0872404570
E0872404580
E0872404590
E0872404610
E0872404620
E0872404624
E0872404630
E0872404640
E0872404650
E0872404680
E0872404690
E0872404700
E0872404710
E0872404720
E0872404730
E0872404740
E0872404750
E0872404760
E0872404770
E0872404780
E0872411180
E0872412501
E0872421850

E0872423010
E0872423100

E0872423200
E0872423300
E0872423400

E0872423500
E0872423600
E0872423610
E0872423650
E0872424200
E0872424300
E0872424400
E0872424500
E0872424550
E0872424600

2 OCONPWOOONOOOOPRW—_

-1
-1

-1




MODEL : C120R(B5480:K13D)
PC NO : 0CK30-G33100

PARTS No. INDEX

PARTS No.

E0872433100
E0872433150

E0872433200

E0872433300
E0872433350
E0872433600

E0872433700

E0872433800
E0872433900

E0872435100
E0872435300
E0872435800
E0872442510
E0872442520
E0872442530
E0872442540
E0872442560
E0872442570
E0872442580
E0872453510
E0872460210
E0872460290
E0872460295
E0872460296
E0872460297
E0872460300
E0872460400
E0872461090
E0872463100
E0872463120
E0872463130
E0872463140
E0872463150
E0872463160
E0872463170
E0872463180
E0872463190
E0872463191
E0872463193

-

—
A2 OOCOPRWN -~

PARTS No.

E0872463194
E0872463195
E0872463196
E0872463197
E0872463198
E0872463199
E0872463200
E0872463210
E0872463220
E0872463222

E0872463223
E0872463230
E0872463233
E0872463240
E0872463250
E0872463260
E0872463270
E0872463280
E0872463282
E0872463283
E0872463284
E0872463290
E0872463300
E0872463310
E0872463320
E0872463330
E0872463340
E0872472010
E0872472020
E0872472030
E0872472040
E0872494010
E0872494020
E0872494030
E0872512080
E0872512120
E0872512510
E0872512520
E0872512530
E0872512540
E0872512550
E0872512560
E0872512570
E0872512590
E0872512600
E0872512610
E0872512620
E0872512630
E0872512640

00 00 0O 0o 00 OO0 0O 0O 0O CO 0o 0o O

Ref.No.

PARTS No.

E0872512650
E0872512660
E0872520100
E0872522200
E0872522300
E0872603040

E0872603050

E0872603060

E0872605010

E0872605020

E0872605030

E0872605040
E0872605050
E0872605060
E0872605070
E0872605080

E0872605090

E0872605100
E0872605300

E0872605331

E0872605332

E0872605340

Ref.No

PARTS No.
E0872605350

E0872605360

E0872605370

E0872605380

E0872605390

E0872605500
E0872606010
E0872606100
E0872606230
E0872606240
E0872606300
E0872620000
E0872622510
E0872622550
E0872622600
E0872622650
E0872622660
E0872702040

E0872702050
E0872702070
E0872702090

E0872702140
E0872702190

E0872702270
E0872702280
E0872702300
E0872702320

E0872702350
E0872702360




MODEL : C120R(B5480:K13D) PARTS No. INDEX

PC NO : 0CK30-G33100

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
E0872702360 23 36 E0872812034 28 32 E0872851330 33 3 E0872862800
E0872702370 22 38 E0872812035 28 33 E0872851340 32 10 E0872862812
E0872702390 26 7 E0872812036 28 34 E0872851410 33 1 E0872862815
E0872702430 22 43 E0872812040 28 27 E0872851420 33 2 E0872862823
E0872702440 24 42 E0872821700 29 3 E0872851430 33 6 E0872862837
25 42 E0872822007 30 6 E0872851440 33 7 E0872870510
76 4 E0872822013 30 8 E0872861115 39 3 E0872870520
E0872702470 22 4 E0872822103 31 7 E0872861120 41 38 E0872870530
E0872702480 22 46 E0872822400 29 2 E0872861124 39 10 E0872870550
23 44 E0872822452 31 16 E0872861126 39 12 E0872870560
E0872702490 24 48 E0872822453 31 17 E0872861330 41 20 E0872870570
25 48 E0872822454 31 18 E0872861503 40 5 E0872870630
76 5 E0872822500 30 9 E0872861505 40 7 E0872870640
E0872702500 24 47 E0872822550 29 4 E0872861507 40 9 E0872871050
25 47 E0872822800 29 8 E0872861600 38 4 E0872871060
76 6 E0872822820 29 9 E0872861602 38 5 E0872871070
E0872702510 22 35 E0872822830 29 10 E0872861603 38 6 E0872871090
23 34 E0872823009 30 7 E0872861860 39 2 E0872890201
E0872702520 22 24 E0872823100 30 1 E0872862000 37 1 E0872903300
23 24 31 1 E0872862100 37 2 E0872920100
E0872703010 24 21 E0872823102 31 3 38 1 E0872920200
25 21 E0872823103 31 4 39 1 E0872930000
76 30 E0872823104 31 5 40 1 E0872930010
E0872703020 24 22 E0872823105 31 6 41 1 E0872930040
25 22 E0872823200 29 1 E0872862102 38 3 E0872930050
76 31 31 9 E0872862110 38 16 E0872930060
E0872703030 24 23 E0872823202 31 11 E0872862111 39 4 E0872930070
25 23 E0872823300 30 2 E0872862112 39 7
76 32 31 14 E0872862118 39 6 E0872930080
E0872703040 24 24 E0872823400 30 3 E0872862140 39 8
25 24 31 25 E0872862145 39 9 E0872930090
76 33 E0872823500 30 4 E0872862150 39 11
E0872704020 23 4 31 32 E0872862160 39 15 E0872930100
E0872704030 22 40 E0872823502 31 34 E0872862165 39 16
23 39 E0872823600 30 5 E0872862166 39 16 -1 E0872930110
E0872704040 22 26 E0872823700 30 10 E0872862170 39 5
23 26 E0872823800 29 5 E0872862180 38 17 E0872930120
E0872704050 22 27 E0872823850 29 6 E0872862185 39 65
23 27 E0872823900 30 11 E0872862302 41 4 E0872930130
E0872704060 23 37 31 35 E0872862400 38 15
E0872704070 22 51 E0872823902 31 37 40 2 E0872930140
23 47 E0872824000 29 7 E0872862402 40 4
E0872704080 22 52 E0872824050 29 32 E0872862406 40 8 E0872930150
E0872704110 76 2 E0872851260 32 4 E0872862440 40 6
E0872803100 27 1 33 4 E0872862500 38 9 E0872930160
E0872803200 27 2 E0872851270 32 1 E0872862502 38 10
E0872803300 27 3 E0872851290 32 2 E0872862503 38 11 E0872930170
E0872811300 28 1 E0872851310 32 6 E0872862600 37 3 E0872930175
E0872812032 28 12 E0872851320 32 7 E0872862700 37 5 E0872930180
E0872812033 28 13 E0872851330 32 3 E0872862800 38 14 E0872930190
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PARTS No. INDEX

PARTS No.

E0872930190
E0872930200
E0872930210
E0872930220
E0872930230
E0872930240
E0872931000
E0872932000
E0872932010
E0872932020
E0872932040
E1100030420
E1100040512

E1100040514
E1100040516
E1100040610
E1100040612
E1100040614
E1100040616
E1100040620
E1100040635
E1100040812

E1100040814
E1100040816

E1100040820

E1100040825

PARTS No.
E1100040840

E1100040865
E1100040870
E1100040885
E1100040895
E1100041012
E1100041014
E1100041016

E1100041020

E1100041025

E1100041030

E1100041035
E1100041045
E1100041050
E1100041060

E1100041095

E1100041220

E1100041225
E1100041230

PARTS No.
E1100041230

E1100041235
E1100041240

E1100041250

E1100041430
E1100041435
E1100041440
E1100041630
E1100041635
E1100041640
E1100041885
E1100042040
E1100042055

E1100141010

E1100240630
E1100240814

E1100240816
E1100240820
E1100240825
E1100240840

E1100240875
E1100241014

E1100241016

E1100241020
E1100241025

PARTS No.

E1100241090
E1100241225

E1100241435

E1100242040

E1101041235
E1101041440
E1101041450
E1101041670
E1105090510
E1105090516
E1106042040
E1106042055
E1106242040
E1110040516
E1110040612
E1110040816

E1110040830
E1110041025
E1110041235

E1110042065
E1110042070
E1110050510
E1110050514
E1110050820
E1120530306

E1120530310

E1120530406

E1120530408
E1120530412

E1120530416
E1120530510
E1120530512
E1120530516
E1120530612
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PARTS No. INDEX

PARTS No.
E1120530612

E1120530614
E1120530616

E1120530620

E1120540408
E1120540514
E1120540610
E1120540616
E1120590412
E1120590416
E1120590510
E1120590512

E1120590616
E1120630412
E1120630512
E1120630514
E1120630816
E1120730416
E1120730420
E1120990820
E1121051010
E1121240812

E1122400512
E1122530512
E1130030006

E1130030008
E1130030010
E1130040004
E1130040005
E1130040006

E1130040008

PARTS No.
E1130040008

E1130040010

E1130040012

E1130040014

E1130050008
E1130090010
E1130140006
E1130140010
E1130540012

E1130540016

E1130640020
E1131242008
E1131540008

E1132030016
E1132761020
E1140010008
E1140020003

E1140020004

PARTS No.
E1140020005

E1140020006

E1140020008

PARTS No.
E1140020008

E1140020010

E1140020012

E1140020014
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PARTS No. INDEX

PARTS No.

E1140020014
E1140020016

E1140020018
E1140020020

E1140040012
E1140090004

E1140090005

E1140090006
E1140090008
E1140330004
E1140330006

E1140330008
E1140330010

E1140420010

E1141110003

E1141110004

E1141110005

E1141110006

E1141110008

PARTS No.
E1141110008

E1141110010

E1141110012

E1141110014
E1141110016
E1141110020
E1141120004
E1141120005
E1141120006
E1141120010

E1141190004
E1141190005

PARTS No.

E1141190006
E1141190008
E1141540020
E1141550008
E1141550010

E1141550012

E1141550014
E1141550016
E1141550018
E1141550020
E1201040830
E1203040728
E1210000430
E1210010440
E1210010563
E1212001325
E1213000540
E12130-00650
E1213000816
E1213001055
E1213010430
E1214000005

E1214000006

E1214000008
E1214000010
E1214000012

E1220000030
E1220000035

E1220000055
E1221000034

E1221000062
E1221000065
E1221000080
E1224010004

E1224010006
E1224010012
E1225000005
E1225000006

PARTS No.
E1225000008

E1225110012
E1225110014

E1225121020
E1300006206
E1300206307
E1305000001

E1305000002
E1333001215
E1333001515

E1333002015
E1333002020
E1333002025
E1340010060
E1340010080
E1340010085

E1340600200
E1390020450
E1390020500
E1400202085
E1400403926
E1420000150
E1420000240
E1420000250
E1420010080
E1420010110

E1420010240
E1420010290

E1420100500
E1420100600

E1420102600
E1420110350
E1420110450
E1420111150

E1420141100
E1420310015
E1420310017
E1420310020
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PARTS No. INDEX

PARTS No.
E1420310114

E1420310119
E1420310219

E1420310326
E1420370912
E1421020150
E1421520015
E1421520114
E1431203562
E1432200050
E1432200060
E1432210060
E1432500920

E1432501040
E1501750010

E1501810001

E1502100601

E1502300601

E1508310010

E1511050001

E1511150001

PARTS No.
E1512370007

E1512375001
E1513000003
E1515010040

E1515010041
E1515010043
E1515010052
E1515010132
E1515600200

E1515600203

E1515600504
E1515600577
E1521500003
E1530506020
E1530509074
E1530509134

E1530519053
E1530532076

E1530532114
E1530538020

E1530538035
E1530538075

E1530538077
E1530538090

E1530538124

E1530538132
E1530538208

PARTS No.
E1530738086

E1531010004

E1531010010
E1531010036
E1531010060
E1531112100
E1531118180
E1531118330
E1531208060
E1531209025
E1531209200
E1531209350
E1531212270
E1531213045
E1531335068
E1531360025
E1532210020
E1532210065

E1532210150
E1532210220
E1532210280
E1532218020
E1532218170
E1532218220
E1532218300
E1532224010
E1532224040
E1533011070
E1533120014

E1533201006
E1533201020
E1533551010

E1533700015
E1533700017

E1533700022

PARTS No.
E1533700025

E1533700033
E1533700045

E1533700051
E1533700057

E1533700060

E1533700066
E1533700127

E1533700146
E1540140810

E1540140820

E1541400508
E1541400510
E1550210450
E1551102200

E1551102201

E1551102203

E1552002012
E1552100900
E1552100912
E1553020685
E1553200900
E1554230010
E1560001000

E1560001675
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PC NO : 0CK30-G33100

PARTS No. INDEX

PARTS No.

E1560001675
E1560011006

E1567325000
E1567405050
E1567405055
E1567405058
E1567405080
E1602001400
E1621002033
E1630771217
E1630782210
E1650100415
E1650107415
E1650203800
E1650203900
E1650204100
E1650204200
E1651005030
E1651010003
E1651014008
E1651101042

E1651101370
E1652001602
E1652002202

E1652003200
E1652022506

E1652030001

E1652041515
E1652043030
E1652051200

E1652051600
E1652053200
E1652053400
E1652053600
E1652053800

PARTS No.
E1652060042

E1652060063

E1652101811
E1652200003

E1652200004

E1652200007
E1652200008

E1652201003

E1652201004
E1652201005

E1652221050
E1652231100

E1652231140
E1652231250

E1652241300
E1652241400
E1652261410
E1652515100
E1652530002

E1652532001
E1652533019

E1652601601
E1652711698

E1653110330
E1653182720
E1653691350
E1653691970
E1653692880
E1653692887
E1653692890
E1653900016

E1653916008

PARTS No.

E1653916037
E1654000810
E1654000820
E1654004701
E1654004702
E1654004800
E1654005000
E1654005300
E1654005350
E1654005400
E1654005600
E1654005900
E1654006000
E1654007000
E1654007200
E1654007500
E1654007600
E1654008800
E1654009300
E1654009400
E1654040100
E1654262280
E1654262295
E1654262340
E1654262365
E1654262429
E1654301003
E1654305002

E1654305007
E1654305080
E1654305090
E1654305100
E1654520025
E1654520026
E1654520040
E1654520044
E1654520086
E1654520087

E1654520090
E1654520091
E1654520118
E1654520326
E1654605097
E1654605354
E1654609050
E1654613035
E1654618076
E1656500010

PARTS No.

E1656500040
E1656500080
E1656500090
E1690002427
E1690100013
E1690220166
E1690220205
E1691000800
E1691110003
E1691400003
E1700000026
E1700000029

E1700000030
E1700000031
E1700000032
E1700001211

E1700100003
E1700100015

E1700100029
E1700100030

E1700100037
E1700100038
E1700550019

E1701203400
E1701203600
E1702007051
E1702090107
E1702260025
E1702560270
E1702605060
E1702660103
E1702660110
E1702700002
E1702700004
E1702901282
E1702920001
E1702920002
E1703001750
E1703001751
E1703004800
E1703004806

Ref.No
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PARTS No. INDEX

PARTS No.
E1703004900

E1703004904

E1703005400
E1703005405
E1703210718
E1703210720
E1703211030
E1703211548
E1703211591
E1703211598
E1703222200
E1703222220
E1703222260
E1703222280
E1703231558
E1703500624

E1703500724

E1703700007
E1704008324
E1704140400
E1704206450
E1704400001
E1705001970
E1705001980
E1705002150
E1705002200
E1705002800
E1705015607
E1711900032

E1711900039

E1711900049
E1711910014
E1711910040
E1711910061
E1711910062
E1711919200
E1711919300
E1720200301
E1720200302
E1730000500
E1730100040

E1730110050

PARTS No.
E1730140270

E1730140490
E1730140580
E1730140581
E1730500007

E1730500012
E1801002036

E1801002039

E1801002069

E1801022210

E1801022237

E1801022245
E1801024034
E1801026040

E1801026059
E1801032176

E1801032225

E1801032228

E1801032238

E1801052047
E1801052051
E1801056102
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PARTS No.

E1801520140
E1801520151

E1801520185

E1801521150
E1801522048

E1801522054

E1801601107

E1801601153

E1900071801
E1900071803
E1900071806
E1900071807
E1900071826
E1900071907
E1900072000

E1900072001
E1900072003
E1900072006
E1900072007
E1900072009
E1900072014
E1900072026
E1900072027
E1900072028
E1900072099
E1900072600

E1900072626
E1900072699
E1900072700

E1901034331
E1901034354
E1901034357
E1901034364
E1901034366
E1901034371
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PARTS No.
E1901034372

E1901034374
E1901034378
E1901034381

E1901034382
E1901034383
E1901034800
E1901034803
E1901034804

E1901034806
E1901034810

E1901034821
E1901034822
E1901034841
E1901034846
E1901034857
E1901034862
E1901034872
E1901727600

E1901727610
E1901727611
E1901728403
E1901729100

E1901729102
E1901729103
E1901729105
E1901729112
E1901729200

E1901729201
E1901729202
E1901729299
E1901729300

E1901729302
E1902900905
E1902903602
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PARTS No. INDEX

PARTS No.

E1910114008
E1910114009
E1911230345
E1911234011
E1911235238
E1911238318
E1911500500
E1911503000
E1911503780
E1911503785
E1911504000

E1911504106
E1911504160
E1911504164
E1911504165
E1911504166
E1911504180
E1911504240
E1911504270
E1911504280
E1911504350
E1911504360
E1911507651
E1911521820
E1911521880
E1911531800
E1911531820
E1914100060
E1914102060
E1914103060
E1914105060
E1914106060
E1914107060
E1914108060
E1914109060
E1914110060
E1914111060
X1026000200
X1026600021
X1028007941
X1028304221
X1029500100
X120351341
X120351850
X157102280A
X160905450A
X164404480
X174036461A
X174511160

>0

PARTS No.

X174511160
X175016720
X177205440
X197101650
X228311210
X230921330
X232101010
X237811620
X237812800
X284101281

X284201150
X284201151
X286301031

X448031080
X844901010
X900155196A
X900155197A
X901913101
X965913110
X965914104
X976960102A
X976962101A

Ref.No.
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PARTS No.

Fig.

Ref.No

PARTS No.

Fig.

Ref.No
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